vacobs

Barceloneta Regional Wastewater Treatment Plant
Technically Based Local Limits

January 2023

Puerto Rico Aqueduct and Sewer Authority




Technically Based Local Limits for the Barceloneta RWWTP

Executive Summary

The Barceloneta Regional Wastewater Treatment Plant (RWWTP) is a publicly owned treatment works
(POTW) whose operations are authorized under a Water Quality Certificate issued by the Puerto Rico
Environmental Quality Board' that is incorporated in a National Pollutant Discharge Elimination System
(NPDES) permit (PR0021237) issued by the U.S. Environmental Protection Agency, Region 2 (EPA).

Section 125.65 in Title 40 of the Code of Federal Regulations Part 125 (40 CFR 125), published in the
Federal Register on August 9, 1994, sets forth the urban area pretreatment program requirements of
Section 303(c) of the Clean Water Act; Section 125.65 specifies compliance with 40 CFR 403-471.
Requirements to develop technically based local limits (TBLLs) are specified in 40 CFR 403.5(c).

This TBLL evaluation has been prepared to meet NPDES requirements for the Barceloneta RWWTP. The
limits have been developed in accordance with EPA’s Technical Support Document, Local Limits
Development Guidance (EPA 2004), and in accordance with NPDES Permit No. PRO021237 Part IV
(B)(6)(b)(1&2) Pretreatment Evaluation. In response to these standards, conditions, and requirements, the
local limits in Table ES-1 have been developed for the Barceloneta RWWTP.

Table ES-1. Local Limits Summary: Industry-Wide Concentration-Based Limits

Parameter Local Limit Section

Arsenic 0.17 mg/L Refer to Note a
Cadmium 0.15 mg/L Refer to Note a
Chromium 1.0 mg/L Refer to Note b
Copper 0.93 mg/L Refer to Note a
Cyanide (Free) 0.1 mg/L¢ Refer to Note a
Lead 0.31 mg/L Refer to Note a
Mercury 0.061 mg/L Refer to Note a
Molybdenum 0.16 mg/L Refer to Note a
Nickel 0.68 mg/L Refer to Note a
Selenium 0.165 mg/L Refer to Note a
Silver 1.67 mg/L Refer to Note a
Zinc 3.54 mg/L Refer to Note a
Surfactants (MBAS) 23.4mg/L Refer to Note a
Flow No Limit 6.1

BODs 250 mg/L surcharge level 6.2

TSS 250 mg/L surcharge level 6.2

! On August 2, 2018, Law #171 was promulgated and approved by the governor of Puerto Rico to reorganize several agencies. As a result,
the Puerto Rico Environmental Quality Board was eliminated, and its responsibilities now fall under the Puerto Rico Department of Natural
and Environmental Resources.

PPS0412210614SJN ES-1



Technically Based Local Limits for the Barceloneta RWWTP

Table ES-1. Local Limits Summary: Industry-Wide Concentration-Based Limits

Parameter Local Limit Section
Total Nitrogen Monitor Only 63
(NH3s, NO3, and TKN) ’
pH 6.5-9.0SU 6.4
Phenols® 1.0 mg/L 6.5
(phenolic substances) )
Oil & Grease (0&G) 50 mg/L total O&G 6.6
Temperature 40°C (104°F) at POTW; 60°C (140°F) from SIU 6.7
Flammability Closed-cup flashpoint <140°F (60°C),
No two consecutive readings at 25% LEL,and no | 6.8
reading of 210% LEL allowed
Toxicity Industry permit-specific technically based limits 6.9

@ Table 5-6, pages 5-11, and on line 68 of “TBLL Calc-Barceloneta.xlsm" attached as Appendix C

b Limits were not technically derived but have been adopted from the General Limit in the Puerto Rico
Aqueduct and Sewer Authority (PRASA) Rules and Regulations for the Supply of Water and Sewer
Services, Section 2.05.

¢ PRASA General Limit is retained.

Notes:

°C = degrees Celsius

°F = degrees Fahrenheit

BODs = 5-day biochemical oxygen demand
LEL = lower explosive unit

MBAS = methylene blue active substances
mg/L = milligrams per liter

NHz = ammonia

NOs = nitrate

SIU = significant industrial user

SU = standard unit(s)

TKN = total Kjeldahl nitrogen

The concentration-based limits presented in Table ES-1 are not based on total permitted industrial flow
because more flow has been allocated to industry in Barceloneta than is currently received at the
treatment plant. Such an allocation leads to errors in the EPA-approved local limits calculations because it
tries to allocate mass to non-existent flow. To overcome this issue, the actual maximum monthly flow for
each industry is summed to derive a universal concentration-based limit. Each industry, however, is
allowed to discharge more than the maximum month observed. Consequently, the concentration-based
limits for each industry are not fully effective to protect the treatment plant. This is because if all industries
discharged above the flow used to calculate these limits, the combined mass would exceed the maximum
allowable headworks loading. To protect the plant, a mass-based limit must also be established for each

PPS0412210614SJN ES-2



Technically Based Local Limits for the Barceloneta RWWTP

industry. Consequently, in addition to not exceeding the above concentration-based limits, each industry
may not exceed the industry-specific mass-based limits established in Table ES-2.

Table ES-2. Local Limits Summary: Industry-Specific Mass-Based Limits

Industry Specific Mass Based Limit (Ib/d)

z Because of small batch discharges, the La Vega and Arecibo landfills are subject only to the concentration-based limits.

PPS0412210614SJN

Industry Pollutant of Concern
As Cd Cr Cu CN Pb Hg

Uniform Concentration Based Limit 0.170 0.150 1.000 0.130 0.100 0.310 0.060
1 |AIR MASTER AWNING, LLC. 0.052 0.046 0.306 0.040 0.031 0.095 0.018
2 [BRISTOL-MYERS SQUIBB HOLDINGS PHARMA, LLC. 0.273 0.241 1.609 0.209 0.161 0.499 0.097
3 |ROMARK GLOBAL PHARMA, LLC. 0.096 0.085 0.564 0.073 0.056 0.175 0.034
4 |FMC AGRICULTURAL CARIBE INDUSTRIES, LTD. 0.248 0.219 1.461 0.190 0.146 0.453 0.088
5 [JANSEN ORTHO, LLC (MANATI OPERATIONS) 0.083 0.073 0.486 0.063 0.049 0.151 0.029
6 |PEPSICO CARIBBEAN, INC. (FRITO LAY) 0.079 0.070 0.465 0.060 0.046 0.144 0.028
7  |PFIZER PHARMACEUTICALS , LLC 0.172 0.152 1.010 0.131 0.101 0.313 0.061
8 |BOEHRINGER INGELHEIM ANIMAL HEALTH PUERTO RICO, LLC 0.193 0.170 1.136 0.148 0.114 0.352 0.068
9 |ABBVIELTD 0.868 0.766 5.106 0.664 0.511 1.583 0.306
10 |AIAC INTERNATIONAL PHARMA, LLC 0.088 0.078 0.519 0.068 0.052 0.161 0.031
11 |BASF AGRICULTURAL PRODUCTS DE PUERTO RICO 0.044 0.039 0.260 0.034 0.026 0.081 0.016
12 |PATHEON PUERTO RICO, INC. 0.141 0.125 0.832 0.108 0.083 0.258 0.050
13 |LA VEGA LANDFILL & RESOURCES, INC.
14 |LANDFILL TECHNOLOGIES OF ARECIBO, CORP.
15 |PFIZER PHARMACEUTICALS, LLC. (VEGA BAJA)Barceloneta 0.021 0.019 0.126 0.016 0.013 0.039 0.008

Industry Specific Mass Based Limit (Ib/d)
Industry Pollutant of Concern
Ni Se Ag Zn MBAS

Uniform Concentration Based Limit 0.680 0.165 1.670 3.540 23.400
1 |AIR MASTER AWNING, LLC. 0.208 0.050 0.511 1.083 7.156
2 |BRISTOL-MYERS SQUIBB HOLDINGS PHARMA, LLC. 1.094 0.265 2.686 5.695 37.643
3 |ROMARK GLOBAL PHARMA, LLC. 0.383 0.093 0.942 1.996 13.193
4 |FMCAGRICULTURAL CARIBE INDUSTRIES, LTD. 0.993 0.241 2.440 5.172 34.185
5 |[JANSEN ORTHO, LLC (MANATI OPERATIONS) 0.330 0.080 0.811 1.719 11.362
6 | PEPSICO CARIBBEAN, INC. (FRITO LAY) 0.316 0.077 0.776 1.645 10.872
7 | PFIZER PHARMACEUTICALS , LLC 0.687 0.167 1.687 3.576 23.639
8 |BOEHRINGER INGELHEIM ANIMAL HEALTH PUERTO RICO, LLC 0.772 0.187 1.897 4.022 26.583
9 |ABBVIELTD 3.472 0.843 8.528 18.076 119.488
10 [AIACINTERNATIONAL PHARMA, LLC 0.353 0.086 0.868 1.839 12.155
11 |BASF AGRICULTURAL PRODUCTS DE PUERTO RICO 0.177 0.043 0.435 0.922 6.094
12 [PATHEON PUERTORICO, INC. 0.565 0.137 1.389 2.944 19.458
13 |LAVEGA LANDFILL & RESOURCES, INC.
14 | LANDFILL TECHNOLOGIES OF ARECIBO, CORP.
15 |PFIZER PHARMACEUTICALS, LLC. (VEGA BAJA)Barceloneta 0.086 0021 | 0210 | o044 2.944

ES-3




Technically Based Local Limits for the Barceloneta RWWTP

Contents
Executive Summary. ES-1
Acronyms and Abbreviations iii
1. Introduction 1-1
2, Local Limits Development Methodology 2-1
3. System Characterization, Industrial Users, Receiving Stream, and Applicable Criteria................ 3-1
3.1 TrEATMENT SYSTEIM ...ttt s s ss et s st s s e s s s s sasessesnsasen 3-1
3.2 Industrial Users . . . 3-3
3.3 Discharge to Atlantic Ocean 3-4
3.4 Applicable Criteria . 3-5
4, POC Screening, Selection, and Sampling 4-1
41 POC Selection . . . 4-1
4.2 Surfactants (as MBAS)........ ettt et a st asas st aeas 4-1
4.3 Sampling and Analysis....... et ettt ettt nt e 4-2
5. Data Compilation and Analysis 5-1
5.1 Data Compilation 5-1
5.2 REMOVAL EffICIENCY w.oovveerereeeeerriessiseisseseeesetessesssessstsssesssssssssssssssssssssssssssesssesssesssssssessssssssssssssssssssssssssassens 5-1
5.3 Calculation of Allowable Headworks Loadings 5-3
5.4 NPDES Criteria 5-4
5.5 Sludge Quality . . 5-5
5.6 MAHL Selection and MAIL Calculations for Metals and Cyanide . 5-6
5.7 Uniform Allocation to Permitted Industrial Users............ 5-8
6. Other Limits and Concerns 6-1
6.1 Flow OO OT TP P TP O PO T OO RPOPOPOPOT 6-1
6.2 BODs and TSS . . . 6-1
6.3 Total Nitrogen 6-2
6.4 PH ottt sesssssssssssssssssssses s st s s s s s eSS R R R e £ R AR S e E SRR A AR R e R e R AR 6-2
6.5 PRENOLICS .o sssesssesssesssesssesssesssassssssssssssssssssesssesssesssesssesssesssesssesssesssssssssssssssssssssens 6-3
6.6 Oil and Grease 6-3
6.7 Temperature 6-3
6.8 FLAMMADILITY c.vovveereererrerreseesssesssesssesessssesssssssssssssssessessssssssssssssssssssssssssssssssssesssasssssssssssssssasssssssssssssssssssssssssens 6-4
6.9 Toxic Organic Pollutants... . 6-4
Local Limits Implementation 7-1
8. References 8-1

PPS0412210614SJN i



Technically Based Local Limits for the Barceloneta RWWTP

Appendixes

Appendix A Priority Pollutants Detected at or Above MDL

Appendix B Guidance on the Selection of Pollutants of Concern
Appendix C Data Sheets Used in “TBLL Calc-Barceloneta.xlsm”
Appendix D Industrial Flow Tabulation and Mass Limits Calculations
Appendix E Puerto Rico Water Quality Standards Worksheet
Appendix F Average TCLP for Sludge

Appendix G Phenolic Compounds Regulated by Puerto Rico Water Quality Standards
Appendix H Long Hand Calculation of Copper Local Limits
Appendix | BODs and TSS Estimates

Appendix J Definitions

Tables

Table ES-1. Local Limits Summary: Industry-Wide Concentration-Based Limits

ES-1

Table ES-2. Local Limits Summary: Industry-Specific Mass-Based Limits

ES-3

Table 3-1. Barceloneta RWWTP Design Influent Loading Capacities

Table 3-2. Significant Industrial Users and Respective Permitted Flows

Table 4-1. Pollutants Selected for this Local Limits Evaluation

Table 4-2. Week 1 Sample Schedule

Table 4-3. Week 2 Sample Schedule

Table 4-4. Parameters Selected for Laboratory Analysis on Each Sample

Table 4-5. Laboratories Used for Testing

Table 5-1. Pollutant Percent Removal Efficiencies (%) Through Primary Clarification

Table 5-2. Pollutant Percent Removal Efficiencies (%) Through Activated Sludge Treatment

Table 5-2. Barceloneta RWWTP NPDES Limits
Table 5-3. Barceloneta RWWTP Mixing Zone Limits

Table 5-4. Applicable AHLs, MAHLs and MAIL

Table 5-5. Local Limits Summary: Industry-Wide Concentration-Based Limits

Table 5-6. Local Limits Summary: Industry-Specific Mass-Based Limits

Table 6-1. Local Limits for Other Parameters

Figures

Figure 3-1. Barceloneta RWWTP, Treatment Unit Processes, and Aerial Site View

Figure 3-2. Location of Barceloneta RWWTP and Ocean Outfall

Figure 4-1. Linear Alkylbenzene Sulfonate (LAS) Molecule

Figure 6-1. Barceloneta Daily pH Minimum and Maximum Daily Readings

PPS0412210614SJN



Technically Based Local Limits for the Barceloneta RWWTP

Acronyms and Abbreviations

°C

°F
Hg/L
ACGIH
AHL
BMP
BODs
CFR
EOMZ
EPA
ft
LAS
lb/d
LEL

MAHL
MAIL
MBAS
mg/L
mgd
ML
mm
NPDES
0&G
POC
POTW
PRASA
PRWQSR
QA/QC
RWWTP
SIU

SuU
TBLL
TCLP
TKN
TN

TSS
WWTP

PPS0412210614SJN

degrees Celsius

degrees Fahrenheit

microgram(s) per liter

American Conference of Government Industrial Hygienists
allowable headworks loading

best management practice

5-day biochemical oxygen demand

Code of Federal Regulations

edge of mixing zone

United States Environmental Protection Agency
foot (feet)

linear alkylbenzene sulfonate

pound(s) per day

lower explosive limit

meter(s)

maximum allowable headworks loading
maximum allowable industrial loading
methylene blue active substances

milligram(s) per liter

million gallon(s) per day

minimum level

millimeter(s)

National Pollutant Discharge Elimination System
oil and grease

pollutant of concern

publicly owned treatment works

Puerto Rico Aqueduct and Sewer Authority
Puerto Rico Water Quality Standards Regulation
quality assurance/quality control

regional wastewater treatment plant

significant industrial user

standard units

technically based local limit

Toxicity Characteristic Leaching Procedure
total Kjeldahl nitrogen

total nitrogen

total suspended solids

wastewater treatment plant



Technically Based Local Limits for the Barceloneta RWWTP

1. Introduction

The Barceloneta Regional Wastewater Treatment Plant (RWWTP) is located at the State Road 684 Km 3.8,
Palmas Altas Ward, Barceloneta, Puerto Rico. The plant operates under National Pollutant Discharge
Elimination System (NPDES) permit number PRO021237. The Industrial Pretreatment Program regulates
15 industries that discharge wastes to the Barceloneta RWWTP collection system as significant industrial
users (SIUs).

Industrial permits issued to SIUs include the Puerto Rico General Limits. The local limits in this document
are intended to replace those limits with site-specific limits for the Barceloneta RWWTP

This document uses recent test data to develop revised technically based local limits (TBLLs) that are
specific to current conditions in the Barceloneta RWWTP collection system. These TBLLs have been revised
in response to NPDES permit PR0O021237 Part IV (B)(6)(b)(18&2).

The following appendices are provided:

e Appendix A Priority Pollutants Detected at or Above MDL

e Appendix B Guidance on the Selection of Pollutants of Concern

Appendix C Data Sheets Used in “TBLL Calc-Barceloneta.xlsm”

Appendix D Industrial Flow Tabulation and Mass Limits Calculations

Appendix E Puerto Rico Water Quality Standards Worksheet

Appendix F Average TCLP for Sludge

Appendix G Phenolic Compounds Regulated by Puerto Rico Water Quality Standards
Appendix H Long Hand Calculation of Copper Local Limits

Appendix | BODs and TSS Estimates

Appendix J Definitions

PPS0412210614SJN 1-1



Technically Based Local Limits for the Barceloneta RWWTP

2. Local Limits Development Methodology

The following guidance was used to develop the TBLLs presented in this document:
e Local Limits Development Guidance (EPA 2004)

e Guidance Manual on the Development and Implementation of Local Discharge Limitations under
the Pretreatment Program, EPA 833-B-87-202 (EPA 1987)

This document provides the rationale and legal support for local limits developed in relation to technically
based environmental criteria using EPA-approved methodology. The methodology is intended to facilitate
full compliance at the treatment facility for all identified criteria. The following steps were taken to
develop the Barceloneta RWWTP TBLLs:

1) Characterize the Barceloneta RWWTP treatment system in terms of regulatory requirements, plant
capacity, treatment trains, unit processes, industrial users, and receiving stream characteristics.

2) Using the site characterization from Step 1, select regulatory/operational criteria that apply to
the specific treatment systems.

3) Select parameters that should be considered for local limit development, referred to as pollutants of
concern (POCs).’ Selection is based on review of historic data and also includes a minimum List of
EPA-required pollutants. Pollutants selected may be individual elements or compounds, such as
metals or halogenated organic compounds that are discussed in Sections 4 through 6. Additionally,
local limits may be aimed at controlling groups of substances that collectively exhibit negative
characteristics, such as flammability or toxicity. This second category is discussed in Section 6, Other
Limits and Concerns.

4) Upon selection of the POCs, collect historic test data or generate new data from sampling and analysis
to develop the rationale for the maximum ability of the plant to treat these pollutants and still remain
compliant with all applicable criteria.

5) Compile test data and model the fate of the pollutants within the system using partitioning
coefficients within the plant and physical properties, such as Henry's constants, in
the collection system.

6) Conduct standard EPA-accepted calculations for individual elements and compounds discussed in
Sections 4 through 6 to determine the maximum pollutant loading that can be allowed at the
headworks (allowable headworks loading [AHL]) and still maintain compliance with all
applicable criteria.

7) After applying all calculations for all criteria, use the smallest mass that facilitates meeting
environmental and regulatory criteria. This is referred to as the maximum allowable headworks
loading (MAHL).

8) Subtract the domestic loading and a safety and growth factor from the MAHL; the remaining allowable
pollutant loading is the maximum allowable industrial loading (MAIL) available to industry.

9) Once the MAIL has been calculated, allocate the mass to the industries based on one of the prescribed
methods found in the EPA Local Limits Development Guidance (EPA 2004). These allocations then
form the basis of the local limits for these pollutants.

10) Develop criteria based on limitations that restrict the magnitude of the negative characteristics
exhibited by each type of group for collective groups of pollutants in Section 6.

s The EPA Local Limits Development Guidance Manual (2004) defines and uses the technical term “Pollutants of Concern (POC)" throughout
the document. Consequently, to avoid confusion during the regulatory review process of the TBLL, the terms “Pollutants,” “Pollutants of
Concern,” and POC are used throughout this document when referring to parameters considered for local limits development.

PPS0412210614SJN 2-1



Technically Based Local Limits for the Barceloneta RWWTP

3. System Characterization, Industrial Users, Receiving
Stream, and Applicable Criteria

3.1 Treatment System

The Barceloneta RWWTP serves the municipalities of Barceloneta, Manati, Florida, and a section of Arecibo
(Garrochales). The RWWTP is permitted to treat a daily maximum flow of 8.33 million gallons per day
(mgd). Currently, the average daily flow to the RWWTP is approximately 5.63 mgd based on review of data
from November 11, 2018, to December 31, 2019. Table 3-1 lists the plant’s design treatment capabilities
for flow, 5-day biochemical oxygen demand (BODs), and total suspended solids (TSS). The BODs and TSS
capacities were estimated

Table 3-1. Barceloneta RWWTP Design Influent Loading Capacities

Item Daily Permitted Maximum Daily Average
Flow 8.33 mgd 5.63 mgd
BODs 17,368 lb/d
TSS 13,894 b/d

Note:
b/d = pound(s) per day

Treatment processes at the plant include screening, grit removal, sedimentation, biological treatment with
aeration, secondary clarification, and aerobic digestion of biosolids before discharging the treated effluent
to the Atlantic Ocean through an ocean outfall system that incorporates a high-rate diffuser. Sludge from
the Barceloneta RWWTP is dewatered on belt thickeners and sent to the Arecibo Compost Facility.

Figure 3-1 shows the treatment train and a schematic of the plant (including an aerial view of the facility).
After review of the treatment processes, two partitioning coefficients (after primary clarification and
overall plant removal) were found to be present in the system.

PPS0412210614SJN 3-1



Technically Based Local Limits for the Barceloneta RWWTP

Unit Process Treatment Train

Influente> {\10a5urement

Eicw Bar Screens Primary [FU—— Secondary - Flow
>| Grit and Rag [ cjarification I Basins [P|Clarification || Disinfection [p{Measurement
Removal
T 7 T
§ 1st Partition 2nd Partition umping
- Station
Ar!aero-blc s Lagoon =>S]udge Pumps sy Trut(j:ked To I T
Digestion Land Disposa Erluent
Discharge

[ Barceloneta I
Regional
Wastewater
Treatment Plant

Effluent
Discharge to
Atlantic
Ocean

Retention Tank

¥ Aerobic Digester

o

Clarifier 2

s Aeration Tank 2
= !
Sludge Holding | |
Tank 1 :
i
Sludze Holding :
Tank 2 : Asrstion Tank 1
=
Sludge
Dewatering | —
Pumping Station | . A

b
Hauled
Wastes le

tramsported
to Landfill

Non-Potable Water

Influent Pumping
Statien]
Bar Screens

I

Infiuent

Figure 3-1. Barceloneta RWWTP, Treatment Unit Processes, and Aerial Site View

PPS0412210614SJN

Legend
—> WetStream

> Folids Sxream




Technically Based Local Limits for the Barceloneta RWWTP

3.2 Industrial Users

The Puerto Rico Aqueduct and Sewer Authority (PRASA) has issued permits to fifteen SIUs that contribute
flow to the Barceloneta RWWTP. Table 3-2 lists these SIUs and their permitted flow limits. Total permitted
combined SIU flow is 6,118,433 gallons per day (6.12 mgd), which is approximately 73 percent of the
plant's NPDES-permitted maximum daily flow and exceeds the actual flow received at the RWWTP. Using
this flow removes the ability to use the standard local limits methodology.

Review of records, however, shows that actual industrial flows are much less than permitted flow, and the
Industrial Pretreatment Program permits have allocated more flow than needed. As a consequence, the
total daily flow for all 15 industries for the 21-month period from January 1, 2019, to September 30,
2020, have been analyzed for the combined maximum month to arrive at 1.61 mgd (Appendix D). Using
this number allows the calculation of local limits. Using this method, however, necessitates capping the
mass at each industry that can be discharged per day. This results in both a concentration-based limit that
uniformly applies to each industry and a mass-based limit that is unique for each SIU. Table 3-2 lists these
SIUs and their permitted flow limits. Additional test data on these industrial users are available from the
PRASA Industrial Pretreatment Program.

Table 3-2. Significant Industrial Users and Respective Permitted Flows

Permitted
SIU Permit No. Federal Category Category Flow (mgd)
AIR MASTER AWNING, LLC. GDA-02-202-053 | Metal Finishing Point Source | 433 Subpart A 0.005
BRISTOL-MYERS SQUIBB Pharmaceutical
HOLDINGS PHARMA, LLC. GDA-07-210-004 | 12 nufacturing Point Source | 439 SubPartD 0.230
ROMARK GLOBAL PHARMA, Pharmaceutical
LLC. GDA-19-210-001 Manufacturing Point Source 439 Subpart D 0.068
FMC AGRICULTURAL CARIBE Pesticide Chemicals Point
INDUSTRIES, LTD. (Antes GDA-88-210-001 Source 455 Subpart C 1.6
DUPONT)
JANSEN ORTHO, LLC (MANATI Pharmaceutical
OPERATIONS) GDA-88-210-002 Manufacturing Point Source 439 Subpart D 020
PEPSICO CARIBBEAN, INC. Canned and Preserved Fruits
(FRITO LAY) GDA-90-202-011 Processing Point Source 407 Subpart H 0.12
PFIZER PHARMACEUTICALS Pharmaceutical
LLC GDA-92-202-038 Manufacturing Point Source 439 Subpart C&D | 0.384
BOEHRINGER INGELHEIM Pharmaceutical
ANIMAL HEALTH PUERTO GDA-93-202-045 Manufsgtu”rin a boint Source | 439 SubpartC&D | 0.851
RICO, LLC (Antes MERIAL) 9
Pharmaceutical 433 Subpart A &
ABBVIELTD GDA-93-202-050 X . 439 SubpartA,C& |1.38
Manufacturing Point Source D
AIAC INTERNATIONAL Pharmaceutical
PHARMA, LLC GDA-93-202-052 Manufacturing Point Source 439 Subpart D&E 1 0.252
PPS0412210614SJN 3-3




Technically Based Local Limits for the Barceloneta RWWTP

Table 3-2. Significant Industrial Users and Respective Permitted Flows

Permitted

SIv Permit No. Federal Category Category Flow (mgd)
BASF AGRICULTURAL Pesticide Chemicals Point 414 Subpart H &455
PRODUCTS DE PUERTO RIco | GPA-93-210-047 10 o Subpart C 0.189
PATHEON PUERTO RICO, INC. | GDA-99-202-058 | Pharmaceutical 439 Subpart D 0.225

Manufacturing Point Source
LA VEGA LANDFILL &
RESOURCES, INC. GDG-11-214-009 | N/A N/A 0.010
LANDFILL TECHNOLOGIES OF
ARECIBO, CORP. GDG-12-201-004 | N/A N/A .0003
PFIZER PHARMACEUTICALS Pharmaceutical
LLC (PPLLC) GDG-94-214-053 Manufacturing Point Source 439 Subpart D 0.560
Total Authorized Flow | 6.12

33 Discharge to Atlantic Ocean

The Barceloneta RWWTP discharges secondary-treated effluent through a single 48-inch concrete pipe
outfall and high-rate diffuser system into Class SB receiving waters of the Atlantic Ocean near Punta
Palmas Altas (refer to Figure 3-2). The discharge begins at a location approximately 1,800 feet offshore,
where the outfall pipe joins the diffuser at a water depth of approximately 85.3 feet. Two diffuser legs,
each with a diameter of 36 inches, extend in a “90-degree Y" configuration from the ocean outfall at a
water depth of approximately 98.4 feet mean low water.

Each diffuser leg is approximately 328 feet long and both are identical in configuration. The diffuser legs

each have twenty 12-inch-diameter vertical risers, alternately spaced at 9.32-foot and 22.68-foot

intervals. The ten risers closest to shore have two 3-inch-diameter ports oriented horizontally to the
bottom and perpendicular to the diffuser barrel. The next nine vertical risers, in the offshore direction,
each have two 4-inch-diameter ports oriented similarly to the onshore ports. The twentieth riser
terminates in a 90-degree elbow with a 12-inch-diameter port oriented seaward (parallel to the diffuser;
that is, at a 90-degree angle to the other ports). The critical initial dilution factor achieved with this
configuration is calculated as 281:1.

PPS0412210614SJN

3-4




Technically Based Local Limits for the Barceloneta RWWTP

Treatment Plant

Figure 3-2. Location of Barceloneta RWWTP and Ocean Outfall
3.4 Applicable Criteria

Using the site characterization, industrial base, and regulatory/operational considerations applicable to
this treatment system, the Barceloneta RWWTP is subject to the following criteria:

¢ Water quality standards

e NPDES permit limits

e Biosolids regulations for disposal

e  Worker health and safety (toxicity, flammability, explosivity)
e Plant capacity

e Other applicable best professional judgment (BPJ)

These criteria were used to select the POCs and are further discussed in Section 4.

PPS0412210614SJN 3-5



Technically Based Local Limits for the Barceloneta RWWTP

4, POC Screening, Selection, and Sampling

4.1 POC Selection

Toxic pollutants selected for these derivations consist of the EPA-mandated national pollutant list of 11
required metals plus cyanide. Additionally, EPA lists BODs, TSS, and ammonia as pollutants that should be
discussed. Ammonia in this document is discussed as total nitrogen (TN; total Kjeldahl nitrogen [TKN] +
nitrate + nitrite) because the limiting criteria is for total nitrogen. Flow, pH, flammability, temperature, and
oil and grease (0&G) are discussed herein in relation to protecting the treatment works, the collection
system, and workers. Surfactants, as methylene blue active substances (MBAS), were added because of a
limit in the Barceloneta NPDES permit.

Table 4-1 provides the full list of parameters selected for evaluation.

Table 4-1. Pollutants Selected for this Local Limits Evaluation

Parameters
Arsenic Silver
Cadmium Surfactants (MBAS)
Chromium Zinc
Copper Flow
Cyanide (Free) BODs
Lead TSS
Mercury Phenol
Molybdenum pH
Nickel 0&G
Z:zr?}%ﬁt NO; + NO,) Temperature
Selenium Flammability
Toxicity
Notes:
NOs = nitrate
NO; = nitrite

4.2 Surfactants (as MBAS)

Surfactants are divided into non-ionic, cationic, and anionic categories. The MBAS test measures only
anionic substances. Results of the test can vary significantly from laboratory to laboratory, depending on
application of a backwash that removes interference.

The most common class of compounds found in anionic surfactants is referred to as linear alkylbenzene

sulfonate (LAS). LAS is the most common ingredient in dishwashing and laundry detergent. In turn, LAS
consists of a straight-chain molecule with a sulfonated benzene ring substituted at some point along the

PPS0412210614SIN 41



Technically Based Local Limits for the Barceloneta RWWTP

chain (refer to Figure 4-1). The chain typically consists of 10 to 16 carbon atoms but can be shorter or
longer depending on the type of surfactant designed by the manufacturer. Terzic et al. (1992) and the
Organization for Economic Co-operation and Development Screening Information Dataset (OECD SIDS)
(2005) show that long-chain surfactants with the ring substituted on the end of the chain are the most
biodegradable, while shorter chains that have been substituted near the middle show the lowest degree of
biodegradability. Because LAS adheres strongly to solid particles in the waste stream, as much as

35 percent of the LAS can be removed if primary clarification is used to remove solids from the waste
stream. The LAS is further reduced by 98 to 99 percent in activated waste and further reduced in aerobic
digestion. LAS is not reduced in anaerobic digestion, and some anaerobic sludges have been measured at
more than 1 percent LAS as dry sludge. However, studies also indicate that once land-applied, LAS is
quickly biodegraded once it enters the aerobic conditions found in soil and does not show detrimental
effects to the environment when land-applied (Scott and Jones 2000).

While LAS is the chief source of anionic surfactants and easily

biodegrades at treatment plants, some anionic surfactants are not CH3(CH3) | CH{CHZ),CH3
easily eliminated. According to Scott and Jones (2000), “the removal

of constituents in detergent formulations such as fluorescence

whitening agents, or naphthalene sulfates used in chemical, pharma- N
ceutical and textile industries is much less efficient. In the case of ‘
naphthalene sulfate, 95 percent of these pollutants are still present in o
WWTP effluents.” This information may be useful in the case of ~F
Barceloneta because one of the dischargers is a pharmaceutical W
manufacturer and should be reviewed in connection with 504" Na*
pharmaceutical manufacturers found in this system.

Many compounds contribute to MBAS, including non-surfactants. LAS Molecule

Because each reactive compound (both surfactant and non-

surfactant) exhibits a different level of biodegradability, determininga  Figure 4-1. Linear

single limit for all industry may be ineffective. For the Barceloneta Alkylbenzene Sulfonate (LAS)
RWWTP, a headworks analysis was conducted, and the results indicate Molecule

removal is not complete. The test data collected during this TBLL

evaluation (provided in Appendix C) show a 3.43 percent LAS removal

through primary treatment and a total 76.74 percent removal across the treatment plant, which has been
used to calculate a TBLL of 23.35 milligrams per liter (mg/L) for industry.

4.3 Sampling and Analysis

Concurrent sampling of influent and effluent locations is necessary to develop partition coefficients
(removal factors) for conservative pollutants (metals). Sampling must be conducted concurrently at
specific sites in the treatment system (including collection system prior to the plant) to understand and
determine how the pollutants will be either removed into the sludge or discharged to the receiving waters.
This ratio of removal is known as removal rate, removal coefficient, or partitioning coefficient.

Concurrent sampling in the Barceloneta RWWTP treatment system was conducted from May 24 to June 7,
2020. Tables 4-2 and 4-3 list the testing schedule for weeks 1 and 2, respectively. Per EPA's guidance
document (EPA 2004), composite sampling was conducted for 14 consecutive days for all tests except
cyanide, which was taken as a series of grab samples. Table 4-4 lists pollutants included in the testing
regimen. Laboratory analytical methods incorporated the appropriate sensitivity and quality assurance
and quality control (QA/QC)" procedures necessary to provide useable data. The laboratory analytical

¢ Original laboratory reports (more than 4,000 pages) have not been included herein but are available upon request.

PPS0412210614SJN 4-2



Technically Based Local Limits for the Barceloneta RWWTP

reports met or exceeded QA/QC reporting requirements. Where the best testing methods available were
insufficient to generate removal factors, the EPA local limits guidance document (EPA 2004), which

provides default values (book values), was used as an alternative. Instances where book values were used
are noted and discussed. Laboratories that performed the analyses are listed in Table 4-5.

Cyanide testing was not conducted in the sludge samples because of the non-conservative nature of
cyanide and the lack of a disposal criterion.” Appendix C provides influent and effluent priority pollutant
test data. Using guidance found in the Guidance Manual on the Development and Implementation of Local
Discharge Limitations under the Pretreatment Program (EPA 1987) (summarized in Appendix B), no
organic pollutant qualified as a POC.

Table 4-2. Week 1 Sample Schedule

Location Sunday | Monday Tuesday Wednesday | Thursday Friday Saturday
Influent 1 1 1 1 1 1 1
Effluent - 1 1 1 1 1 1
Sludge - - 1 -- 1 — _
Domestic - 1 - _ - 1 .
Total 1 3 3 2 3 3 2
Table 4-3. Week 2 Sample Schedule
Location Sunday Monday Tuesday | Wednesday | Thursday Friday Saturday Sunday
Influent 1 1 1 1 1 1 1 -
Effluent 1 1 1 1 1 1 1 1
Sludge - - 1 - 1 - — _
Domestic - 1 - -- - 1 - —
Total 2 3 3 2 3 3 2 1

5
Cyanide does not collect in the sludge. Instead, cyanide reduction occurs in the wastewater treatment process because some microbiota can
use it as a food source. When cyanide predominates over time, these organisms proliferate and the plant acclimatizes to the presence of
cyanide, allowing for treatment of this toxic material. For this reason, 40 CFR 503 does not list a cyanide limit in its disposal criteria.

PPS0412210614SJN

4-3



Technically Based Local Limits for the Barceloneta RWWTP

Table 4-4. Parameters Selected for Laboratory Analysis on Each Sample

Sample Location
Pollutant Influent Effluent Sludge Domestic
Arsenic X X X X
Cadmium X X X X
Chromium Total X X X X
Copper X X X X
Cyanide (Free) X X X
Lead X X X X
Mercury X X X X
Molybdenum X X X X
Nickel X X X X
Selenium X X X X
Silver X X X X
Zinc X X X X
Surfactants (MBAS) X X X
% Solids X
Priority Pollutants X X
Table 4-5. Laboratories Used for Testing
Parameter Lab
Metals Eurofins-Frontier Global Services
Surfactants (MBAS) Environmental Quality Laboratories, Inc.
Cyanide (free), Organic Pesticides, PAHs, ALS Environmental
PCBs, Dioxins, and % Solids

Notes:
PAHs = polycyclic aromatic hydrocarbons

PCBs = polychlorinated biphenyls

PPS0412210614SJN 44



Technically Based Local Limits for the Barceloneta RWWTP

5. Data Compilation and Analysis

5.1 Data Compilation

Test data generated from each laboratory were reviewed and verified using data qualifiers and laboratory
data QA/QC documentation. All data above the minimum level (ML), as defined in the Local Limits
Development Guidance (EPA 2004), were used to develop estimated removal efficiencies. If any data point
for either the influent or the effluent was below the ML, per EPA guidance, one-half the ML was used. Each
laboratory reports a reporting limit (RL; may also be stated as method reporting limit [MRL]) for each
parameter. Jacobs staff confirmed that the reported RLs followed the methodology to produce valid MLs
using standards at the levels specified.

Domestic wastewater sampling typically is obtained from low-flow areas, which are not representative of
the flow entering the plant. As an alternative, the influent test data are used to represent domestic
contributions. In this method, referred to as “domestic approximation,” the data used for domestic flow
consist of all dischargers, including domestic, commercial, and industrial. Use of the influent data,
therefore, is a conservative assumption. The data for cyanide (four grab samples per day per site) were
entered into a spreadsheet to calculate average values for the sample day. These data, along with data on
other pollutants, were then entered into a spreadsheet titled “TBLL Calc-Barceloneta.xlsm"® that
automates the calculation of limits as described below. Appendix C provides all pages used from the "TBLL
Calc-Barceloneta.xlsm.”

5.2 Removal Efficiency

The Barceloneta RWWTP requires the calculation of two removal factors: one for the sludge removal
during primary clarification and one for overall plant removal. Removal factors for each pollutant are
automatically calculated in the “TBLL Calc-Barceloneta.xlsm” file on the Sample Data tab. Each data point
for influent, effluent, and sludge (for days available) is entered as a separate sample. The spreadsheet
then calculates the removal efficiency on a pollutant-by-pollutant basis across the primary clarifiers and
across the full treatment plant. Average removal efficiencies are shown in lines 4 and 5 of the Sample Data
tab of the spreadsheet, which is provided in Appendix C. Some data entered in the portion of the “TBLL
Calc-Barceloneta.xlsm" section that calculates removal efficiencies are near the ML, which reduces the
accuracy of the values. The reasonableness of each removal factor must be considered; therefore, the
resulting values were compared to the Local Limits Development Guidance (EPA 2004) book values shown
in Table 5-1 and Table 5-2 as a cross check.

Table 5-1. Pollutant Percent Removal Efficiencies (%) Through Primary Clarification

Generated by
Reference Removal “TBLL Calc-

Pollutant Rate? Barceloneta.xlsm” Adopted Removal Factor
Arsenic NP 33.06 33.06
Cadmium 15 711 711
Chromium 27 68.29 68.29
Copper 22 55.65 55.65
Cyanide 27 Cannot Calculate 27

® The spreadsheet file is available on CD upon request.

PPS0412210614SJN 5-1




Technically Based Local Limits for the Barceloneta RWWTP

Table 5-1. Pollutant Percent Removal Efficiencies (%) Through Primary Clarification

Generated by
Reference Removal “TBLL Calc-
Pollutant Rate? Barceloneta.xlsm” Adopted Removal Factor
Lead 57 48.99 48.99
MBAS NP 3.42 3.42
Mercury 10 73.99 73.99
Molybdenum NP 52.87 52.87
Nickel 14 60.03 60.03
Selenium NP 71.11 71.11
Silver 20 52.74 52.74
Zinc 27 76.40 76.40

2Book value from Local Limits Development Guidance (EPA 2004)
Notes:

NP = Book value not published or available

Table 5-2. Pollutant Percent Removal Efficiencies (%) Through Activated Sludge Treatment

Second Eighth Generated by “TBLL Calc- Adopted Removal

Pollutant Decile? Median® Decile? Barceloneta.xlsm” Factor
Arsenic 31 45 53 38.34 38.34
Cadmium 33 67 91 75.22 75.22
Chromium, Total 68 82 91 81.04 81.04
Copper 67 86 95 75.70 75.70
Cyanide 41 69 84 5.94 69
MBAS NP NP NP 76.74 76.74
Lead 39 61 76 82.09 82.09
Mercury 50 60 79 85.04 85.04
Molybdenum NP NP NP 45.08 45.08
Nickel 25 42 62 54.94 54.94
Selenium 33 50 67 53.65 53.65
Silver 50 75 88 76.93 76.93
Zinc 64 79 88 82.34 82.34

2Book value from Local Limits Development Guidance (EPA 2004)
Notes:
NP = Book value not published or available

Because of the low value obtained from testing for cyanide and a very large removal factor calculated for
the primary clarifier removal, the median reference value for removal was adopted.

The QA/QC documentation was reviewed in calculating removal factors. The data pairs were then input
into the “TBLL Calc-Barceloneta.xlsm” file, which calculates a removal factor for each data pair. When a

PPS0412210614SJN 5-2



Technically Based Local Limits for the Barceloneta RWWTP

data pair contains at least one non-detect, or when the effluent is higher than the influent, the
spreadsheet indicates that a removal factor cannot be calculated. The data pairs for which a removal
factor can be calculated are then averaged for the final removal factor used in later calculations.

The average values of the individual data pair removal factors are shown in line 5 of the Sample Data tab
page 1 of Appendix C. After review of the data, all site-specific removal factors were adopted, except
for cyanide.

Many cyanide results for both influent and effluent were near non-detect. For most data pairs, the results
for the effluent were higher than for the influent; in some cases, both values were non-detect. This is
common when cyanide is nearly absent in the waste stream. The cause of the apparent increase in cyanide
within the facility was unknown but has been observed for many years in most wastewater treatment
plants (WWTPs). The apparent increase was originally thought to result from positive interfering materials
in the cyanide test method. Now, based on research conducted by Jacobs, as well as others, results of
experimentation show that sodium hydroxide, the EPA-required preservative for cyanide samples,
synthesizes cyanide during sample storage. Influent samples with a higher organic content buffer this
action more than effluent so that the net result is an increase in cyanide across the plant.” The median
book value for cyanide removal was therefore adopted.

53 Calculation of Allowable Headworks Loadings

Using the adopted removal factors, the standard methodology from EPA Local Limits Development
Guidance (EPA 2004) was used to calculate the highest quantity of each pollutant that can be received at
the headworks to the treatment plant and still comply with the applicable criteria. Each criterion is
explained in the following in relation to water quality and sludge quality requirements.

Each of the calculations described in this section requires the use of an industrial flow to complete the
calculation. The sum of the permit-allowed flows is greater than the full flow to the plantand is not a
reasonable assumption. As an alternative, the flow used in this TBLL development consists of the sum of
the average maximum monthly flow for each industry observed during the period from January 2019 to
October 1, 2020. For most industries this is calculated from daily flow data and is very representative of
the maximum industrial flow that is received from at the RWWTP. The maximum monthly flow data are
found in Appendix C. The sum for these flows is 1.6 mgd, which is conservative given that it is unlikely that
all industries would discharge at their maximum rate at the same time.

To protect receiving water quality, Rule 1303.1.J.1 of the Puerto Rico Water Quality Standards Regulation
(PRWQSR) sets metal limits for coastal marine waters (refer to Appendix E). Where the PRWQSR criteria
are more stringent, the federal chronic water quality standards have been replaced with the PRWQSR
criteria so that the limits are protective of both criteria. The Barceloneta RWWTP point of discharge is
classified as a Puerto Rico Class SB segment of coastal and estuarine waters. Water quality standards are
subject to a critical initial dilution (lowest projected dilution), which has been accepted by the Puerto Rico
Department of Natural and Environmental Resources (DNER) at a value of 281:1. Once water quality
criteria are calculated, the water-quality-based AHLs are calculated as follows:

(834 (Cug)(Qporw)
v (1 - RpotW)

! A summary of these effects (Heinemann 2018) along with references is available upon request.

PPS0412210614SJN 5-3



Technically Based Local Limits for the Barceloneta RWWTP

Where:

Lwq =  MAHL (lb/d) based on water quality criteria

Cuq = Acute or chronic water quality criteria (in mg/L)

Qpotw =  Publicly owned treatment works (POTW) average flow (mgd)
Rpotw = POTW removal efficiency (as a decimal)

5.4 NPDES Criteria

NPDES permit limits for metals are typically developed based on water quality criteria and follow the same
equation as given under the water quality section, except that the Cyqis replaced by the NPDES permit
limit. Table 5-2 lists the metals and other parameters with NPDES limits for the Barceloneta RWWTP.

Table 5-2. Barceloneta RWWTP NPDES Limits

Pollutant Limit in pg/L
Copper 100.2
Lead 18.0
Mercury 0.091
Silver 2.73
Zinc 1441
Surfactants (MBAS) 2,105
TN® 5,000

a After November 1, 2023
Note:

Mg/L = microgram(s) per liter

NPDES limits must be met at the point of discharge from the RWWTP, not at the edge of the mixing zone.
The limits in Table 5-2, therefore, were manually entered on line 16 of the Local Limits tab in Appendix C.
The dilution factor applied to the NPDES limits is 1:1 (in line 17 of Basic Data tab in Appendix C).

In addition to the NPDES limits applicable to the point of discharge, the permit contains limits at the edge
of the mixing zone. These limits are found in Table 5-3 and are identical to PRWQSR water quality criteria
entered into line 15 of the Local Limits tab in Appendix C.

Table 5-3. Barceloneta RWWTP Mixing Zone

Limits
Pollutant Limit in pg/L

Copper 3.73

Lead 8.52

Mercury 0.051

Silver 2.24

Zinc 85.62

Surfactants (MBAS) 500

PPS0412210614SJN 5-4



Technically Based Local Limits for the Barceloneta RWWTP

Once the NPDES limits are entered, the AHLs are calculated as follows:

_ (8-34) (Cnpdes) (ontw)

wa =
; (1 - RpotW)

Where:

Lwq =  MAHL (lb/d) based on NPDES limit

Chpdes = NPDES limit (in mg/L)

Qpotw = POTW average flow (mgd)

Rpotw = POTW removal efficiency (as a decimal)

5.5 Sludge Quality

Treatment plants are required to prohibit nondomestic discharges in amounts that cause violation of
applicable sludge disposal or use regulations or restrict the plant from using its chosen sludge disposal
option. Currently, the sludge from the Barceloneta RWWTP is sent to a landfill and, therefore, must pass
Toxicity Characteristic Leaching Procedure (TCLP) requirements. The TCLP test is subject to adhesion and
absorption in the solids. TCLP results, therefore, may be low even when significant metal concentrations
are present. The result is that TCLP results may be a poor indicator of sludge quality. If TCLP testing shows
that the metals in the sludge are subject to leaching, which could prevent using the preferred landfill
option, the local limits approach should focus on TCLP.? However, Barceloneta RWWTP sludge quality
compliance monitoring shows that the metals are compliant and do not show a tendency to leach. All
TCLP data were low compared to TCLP limits and were mostly non-detect for the period January 2015 to
October 2019 for all pollutants (individual parameter results are provided in Appendix F). There were
detections for several metals (summarized in Appendix F along with the TCLP limits) at concentrations
well below their TCLP limits.

An alternative approach focuses on total metals in the sludge. This approach compares sludge quality to
Table 3 of Title 40 of the Code of Federal Regulations Part 503 (40 CFR 503), which specifies pollutant
concentrations as total metals. When the sludge is qualified as acceptable in this manner, a higher
probability exists that the sludge may be disposed of by any method chosen by the treatment plant. The
equation below is used to calculate AHLs based on Table 3 of 40 CFR 503 criteria. Table 3 of 40 CFR 503
is replicated in line 19 of the Local Limits tab in Appendix C and is used to calculate local limits based on
sludge disposal.

— (8'34)(Cslcrit)(Ps/loo)(Qsldg)

m Rpotw
Where:
Lin = Allowable headworks loading based on sludge quality (lb/d)
PS = Percent solids in the sludge to disposal (%)
Qstdg =  Sludge flow to disposal (mgd)
Csicrit = Limiting sludge criteria (milligrams per kilogram)
Rpotw =  POTW removal efficiency (as a decimal)

The approach according to Local Limits Development Guidance (EPA 2004) is explained as, “The POTW can collect site-specific data for
both total pollutant concentrations in the sludge and TCLP concentrations (10-12 data pairs) and use these data to correlate TCLP
concentrations with total concentrations in the sludge. Pg 5-18 2004 manual.” The developed correlations can then be used to convert
total metals to leachable metals.

PPS0412210614SJN 5-5



Technically Based Local Limits for the Barceloneta RWWTP

Sludge testing provides one of the most reliable data sources when considering local limits for
conservative pollutants such as metals. Sludge accumulation and treatment concentrates incoming
pollutants and averages the pollutants received by the plant over time. Consequently, these data often
provide the best estimate of the long-term average pollutant levels from the collection system. The
Barceloneta RWWTP sludge sampled during the period of local limits testing demonstrated results that
are a small fraction of the Biosolids Class A limits (Table 3 of 40 CFR 503), which is another indicator that
these pollutants are present in low levels throughout the waste collection system.

5.6 MAHL Selection and MAIL Calculations for Metals and Cyanide

The “TBLL Calc-Barceloneta.xlsm” spreadsheet (Appendix C) automates the calculation of limits so that a
limit is generated for each criterion. Table 5-4 displays the MAHL’ selection process followed by
calculation of the MAIL as mass loadings. This format facilitates verification that the smallest AHL has
been selected. Table 5-4 presents the AHLs calculated in pounds for each limiting criterion considered.
The smallest of the AHLs is referred to as the MAHL because it is the highest loading that may be seen at
the headworks for which all criteria will be met. Table 5-4 also presents the current domestic loading,
which is subtracted from the MAHL along with a safety factor (10 percent of the MAHL) to calculate

the MAIL. The mass remaining is used along with known industrial discharge to calculate the maximum
concentrations that can be discharged.

° The MAHL is shown in line 63 of the local limits calc page 2 Appendix C, but the spreadsheet calculates a concentration limit for each AHL
and selects the smallest value.

PPS0412210614SJN 5-6



L-S

NrS#1901¢¢1%0Sdd

piepuels Ayenp Jalep 8Indy 1esspad = ¥V-OOM
jesodsiq abpnis = Qs
91gednddy 10N = YN

'S9ION

"pa12LAGNS THYW Y3 JO %01 PeY Sey uwnjod Siyl Ut TIYW dYL e

S3AdN 7'C 900 VN VN 6'7CY G17'79¢'8¢ VN Ssvaw
S3AdN Tly 6%'9 €LLL L'69 VN §'86€'9 7'601'L Juiz
V-O0M €ce €00 VN 87¢C 859°'959 VN 8LC1L J3ANIS
as (a4 100 4 VN VN VN VN wnius)es
as 06 910 ol S'LLL VN 9'Twe 6'88L'C 1943IN
as Ll ZL'o 0¢ VN VN VN VN wnuapghiow
as z80 L00 60 L8l 98¢ €9°L6 898l Andsew
as L 010 ad! L'C6 LY 7’179 699791 peaT
S3AdN ZLo VN 7Ll SL0 9ty LZLo apluel)
S3AdN 7’61 86" 7'el 6'30} 7’61 8'20¢ o7Le Jaddo)
4SOMYd . ) , wnjwoJly)
7'eeel LZ'0 VN L0871 VN . 6%78L9LL
ey
as 7'l 100 9L 7'Z91 VN €ecy L'Twl'e wniwpe?)
as €C 900 9C 0. VN €0LL S9L%'L Jlussty
siseq (p/q) (p/m) (p/a) (p/a1) (p/a1) [S3AdN] (p/a) [>-O0M] (p/a) P/l
elIVW buipeot [as] os ¥4d o% uoniqiyu| sy Anenp dluolyj eudy) [v-20Mm] jueinijod

dnpsawoq € 9]qe uo paseg abpms Jo1eM S3AdN THY Amenp sa1eMm 91NdY eldUL)

9bpms THY payeandy HSOMYd THV faneny sa1em

1eJ9pa4 THVY

TIVW Pue STHYW ‘STHYV @19ednddy -G ajqel

d1MMY e1auo)d.ieg ay Joj SHwIT 18307 paseg Ajjealuyas |




Technically Based Local Limits for the Barceloneta RWWTP

5.7 Uniform Allocation to Permitted Industrial Users

Local limits developed for this document are based on uniform allocation of available pollutant loading
applied to permitted industrial users. In this method, the mass of a regulated pollutant is distributed
equally to industrial flow, and each industry receives the same concentration-based limits. Derivation of
uniform limits is driven by inputs for industrial flow in line 13 of the Basic Data Page 1 of Appendix C and
the MAIL in line 65 of the Local Limits Page of Appendix C. Table 5-5 presents the selected limits found in
line 69 of the Local Limits Calc Page in Appendix C. The resulting limits in Table 5-5 are compared to the
previously applicable limits.

Table 5-5. Local Limits Summary: Industry-Wide Concentration-Based Limits

Parameter Puerto Rico General Limits? Adopted Local Limit
Arsenic No Limit 0.17 mg/L
Cadmium 0.1 mg/L 0.15mg/L
Chromium 1.0 mg/L 1.0 mg/L®
Copper 1.0 mg/L 0.93 mg/L
Cyanide (free) 0.1 mg/L 0.1 mg/L¢
Lead 0.2 mg/L 0.31 mg/L
Mercury 0.05 mg/L 0.06 mg/L
Molybdenum No Limit 0.16 mg/L
Nickel 0.5 mg/L 0.68 mg/L
Selenium 0.2 mg/L 0.165 mg/L
Silver 0.05 mg/L 1.67 mg/L
Zinc 0.5 mg/L 3.54 mg/L
Z\L/‘\gzcst;nts No Limit 23.4 mg/L
Flow SIU-specific SIU-specificd
BODs No Limit 250 mg/L®
TSS No Limit 250 mg/L®
chi,\']lg;i.grf& No Limit Monitor Only'
pH 5.0-10.0 SU 6.5-9.0
Phenolics
(phenolic 1.0 mg/L 1.0 mg/L9
substances)
0&G 50 mg/L Total 0&G 50 mg/L Total O&G
Temperature 60°C (140°F) sorca 04°F)daizct:::rzglvc\>,i:tohoc (e
Closed-cup flashpoint <140°F (60°C),
Flammability No Limit No two consecutive readings at 25% LEL, and no
reading of 210% LEL allowed'

PPS0412210614SJN

5-8



Technically Based Local Limits for the Barceloneta RWWTP

Table 5-5. Local Limits Summary: Industry-Wide Concentration-Based Limits

Parameter Puerto Rico General Limits® Adopted Local Limit

Toxicity Parameter-specific Industry permit-specific technically based limits

@ PRASA Rules and Regulations for the Supply of Water and Sewer Services Section 2.05

b The General Limit was retained because the calculated limit was significantly larger than the industrial
discharge concentration that would be achieved by the industry implementing Best Management Practices
(BMPs).

¢ PRASA General Limit is retained due to a calculated limit that is below the detection limit of current approved
methods.

4 Each industry has its own site-specific flow limit.

¢ A limit of 250 mg/L BODs and TSS is adopted as a surcharge level to recoup additional cost for treatment
above domestic-strength waste.

fThe existing requirement to monitor is .

9 The existing General Limit was retained because it was found to be sufficiently protective of the WWTP.

h cf. 40 CFR 403.5(b).

P As per guidance in EPA Model Pretreatment Ordinance.

Notes:

°C = degrees Celsius

°F = degrees Fahrenheit

SU = standard unit(s)
The concentration-based limits presented in Table 5-5 are not based on total permitted industrial flow
because more flow has been allocated to industry in Barceloneta than is currently received at the
treatment plant. Such an allocation leads to errors in the EPA-approved local limits calculations because it
tries to allocate mass to non-existent flow. To overcome this issue, the actual maximum monthly flow for
each industry is summed to derive a universal concentration-based limit. Each industry, however, is
allowed to discharge more than the maximum month observed. Consequently, the concentration-based
limits for each industry are not fully effective to protect the treatment plant. This is because if all industries
discharged above the flow used to calculate these limits, the combined mass would exceed the maximum
allowable headworks loading. To protect the plant, a mass-based limit must also be established for each
industry. Consequently, in addition to not exceeding the above concentration-based limits, each industry
may not exceed the industry-specific mass-based limits established in Table 5-6."° Appendix D provides

the derivation of these limits. Additionally, the spreadsheet used to perform these calculations is provided
as part of this submittal..

10 Because of small batch discharges, the La Vega and Arecibo landfills are subject only to concentration-based limits.

PPS0412210614SJN 5-9



Technically Based Local Limits for the Barceloneta RWWTP

Table 5-6. Local Limits Summary: Industry-Specific Mass-Based Limits

Industry Specific Mass Based Limit (Ib/d)
Industry Pollutant of Concern
As Cd Cr Cu CN Pb Hg
Uniform Concentration Based Limit 0.170 0.150 1.000 0.130 0.100 0.310 0.060
1 AIR MASTER AWNING, LLC. 0.052 0.046 0.306 0.040 0.031 0.095 0.018
2 |BRISTOL-MYERS SQUIBB HOLDINGS PHARMA, LLC. 0.273 0.241 1.609 0.209 0.161 0.499 0.097
3 ROMARK GLOBAL PHARMA, LLC. 0.096 0.085 0.564 0.073 0.056 0.175 0.034
4 |FMC AGRICULTURAL CARIBE INDUSTRIES, LTD. 0.248 0.219 1.461 0.190 0.146 0.453 0.088
5 JANSEN ORTHO, LLC (MANATI OPERATIONS) 0.083 0.073 0.486 0.063 0.049 0.151 0.029
6 PEPSICO CARIBBEAN, INC. (FRITO LAY) 0.079 0.070 0.465 0.060 0.046 0.144 0.028
7 |PFIZER PHARMACEUTICALS,, LLC 0.172 0.152 1.010 0.131 0.101 0.313 0.061
8 |BOEHRINGER INGELHEIM ANIMAL HEALTH PUERTO RICO, LLC 0.193 0.170 1.136 0.148 0.114 0.352 0.068
9 |ABBVIELTD 0.868 0.766 5.106 0.664 0.511 1.583 0.306
10 |AIAC INTERNATIONAL PHARMA, LLC 0.088 0.078 0.519 0.068 0.052 0.161 0.031
11 |BASF AGRICULTURAL PRODUCTS DE PUERTO RICO 0.044 0.039 0.260 0.034 0.026 0.081 0.016
12 |PATHEON PUERTO RICO, INC. 0.141 0.125 0.832 0.108 0.083 0.258 0.050
13 |LA VEGA LANDFILL & RESOURCES, INC.
14 |LANDFILL TECHNOLOGIES OF ARECIBO, CORP.
15 |PFIZER PHARMACEUTICALS, LLC. (VEGA BAJA)Barceloneta 0.021 0.019 0.126 0.016 0.013 0.039 0.008
Industry Specific Mass Based Limit (lb/d)
Industry Pollutant of Concern
Ni Se Ag Zn MBAS
Uniform Concentration Based Limit 0.680 0.165 1.670 3.540 23.400
1 [AIR MASTER AWNING, LLC. 0.208 0.050 0.511 1.083 7.156
2 |BRISTOL-MYERS SQUIBB HOLDINGS PHARMA, LLC. 1.094 0.265 2.686 5.695 37.643
3 ROMARK GLOBAL PHARMA, LLC. 0.383 0.093 0.942 1.996 13.193
4 |[FMC AGRICULTURAL CARIBE INDUSTRIES, LTD. 0.993 0.241 2.440 5.172 34.185
5 |JANSEN ORTHO, LLC (MANATI OPERATIONS) 0.330 0.080 0.811 1.719 11.362
6 |PEPSICO CARIBBEAN, INC. (FRITO LAY) 0.316 0.077 0.776 1.645 10.872
7 |PFIZER PHARMACEUTICALS , LLC 0.687 0.167 1.687 3.576 23.639
8 |BOEHRINGER INGELHEIM ANIMAL HEALTH PUERTO RICO, LLC 0.772 0.187 1.897 4.022 26.583
9 |ABBVIE LTD 3.472 0.843 8.528 18.076 119.488
10 |AIAC INTERNATIONAL PHARMA, LLC 0.353 0.086 0.868 1.839 12.155
11 |BASF AGRICULTURAL PRODUCTS DE PUERTO RICO 0.177 0.043 0.435 0.922 6.094
12 [PATHEON PUERTO RICO, INC. 0.565 0.137 1.389 2.944 19.458
13 [LA VEGA LANDFILL & RESOURCES, INC.
14 |LANDFILL TECHNOLOGIES OF ARECIBO, CORP.
15 |[PFIZER PHARMACEUTICALS, LLC. (VEGA BAJA)Barceloneta 0.086 0.021 0.210 0.445 2.944
PPS0412210614SJN 5-10




Technically Based Local Limits for the Barceloneta RWWTP

6. Other Limits and Concerns

The need for local limits for flow, BODs, TSS, pH, O&G, and nitrogen is discussed in this section. Worker
health and safety limits for temperature, flammability, and toxicity are also considered. Table 6-1
summarizes resultant local limits for this second group of parameters.

Table 6-1. Local Limits for Other Parameters

Pollutant Minimum Limit Maximum Limit

40°C (104°F) at the POTW

Temperature NA 60°C (140°F) at discharge point?

Closed-cup flashpoint <140°F (60°C)
Flammability NA No two consecutive readings at >5% LEL
No reading of >10% LEL®

pH 6.5 SU 9.0 SU

Monitor Only

Total Nit
otel Nitrogen Industry-specific Limits may be set.

Phenols

(phenolic substances) 1.0 mg/L

08&G NA 50 mg/L Total O&G
Toxicity NA Industry-specific Limits

a cf. 40 CFR 403.5(b)(5)

b As per guidance in EPA Model Sewer Use Ordinance
Note:

NA = not applicable

6.1 Flow

The Barceloneta RWWTP has established site-specific flow limits for each industry. These limits are
retained due to agreements with the industrial base.

6.2 BODs and TSS

Based on estimated design capacity, the Barceloneta RWWTP is rated to treat up to a monthly average of
17,368 lb/d for BODs and up to a monthly average of 13,894 lb/d of TSS. The plant currently has
significant excess capacity for both pollutants. Average influent BODs from November 1, 2018, to
December 31, 2019, was calculated at 8,772 lb/d; the average influent for TSS during the same period
was 7,452 lb/d. Appendix | provides monthly records and summary calculations.

Local limits for BODs and TSS are not adopted because establishing such limits using the uniform
allocation method implies that discharges may not be accepted above such a limit, even if capacity is
available. Instead, a surcharge limit is set for all discharges greater than 250 mg/L for BODs and greater
than 250 mg/L for TSS, which is a level above which the effluent strength is considered equivalent to
domestic-strength effluent. These surcharge limits are used to determine cost of sewer service. PRASA
also uses industry-permit-specific technically based limits whenever an industry is found to have
significant potential to discharge waste with BODs or TSS in quantities that might cause treatment
interference or pass-through (including use of excess plant design capacity) at unacceptable levels.
Industry-specific limits help to reduce unnecessary loadings to the WWTP and extend the time between

PPS0412210614SJN 6-1



Technically Based Local Limits for the Barceloneta RWWTP

costly facility upgrades needed to meet NPDES permit limits and requirements. Industry-specific limits for
BODs and TSS will be established based on available capacity at the WWTP, technically achievable limits
using industry-supplied pretreatment, and industrial BMPs.

6.3 Total Nitrogen

In April 2019, the PRWQSR was amended to change the definition of TN from the sum of NO;+NO3+NH3
to NO2+NO3+TKN. The Barceloneta RWWTP received a renewed NPDES permit issued on September 30,
2020, with a TN limit of 5,000 pg/L that will not be applied until November 1, 2023. The TN limit does not
account for the dilution noted in 2017 Mixing Zone Application (CH2M 2017). Because the exact criteria is
not set, a local limit will not be established in this document. In keeping with the NPDES, this document
will require monitoring only.

6.4 pH

The PRWQSR states a range for pH in Class SB waters of 7.3 to 8.5 SU. The Barceloneta RWWTP NPDES
permit places these limits at the point of discharge from the treatment plant and not at the edge of the
mixing zone, as shown on Figure 6-1. Review of discharge monitoring report data shows compliance with
this limit. Therefore, PRASA will adopt the limits used in other localities with site-specific limits.
Consequently, limits are set at 6.5 to 9.0.

8.6
8.4
8.2
8 -
<
> > +
—_ * *
2
78 * * > e <« * -~
T * o . ¢ P~
o @ ° * a £ <@
Y < ¢ o0 * . * |
o * @ * % .
7.6 i * e **
*
7.4
0-""-w!0-0~0o~o~’-o-"9~-‘~'~~.-~0-~0'0‘0o-o~0»o-o~0‘00-c-oc-ow»oo-o-oo~o-o-~-’~o‘o~o-o--
7.2
°
°
7
w0 w0 w0 ~ ~ ~ ~ 0 0 0 03] (<3} (23] (<3} (=] o o o o
— — — — — — — o — — — — — — — o~ o~ o~ o~
o o o o o o o (=] o o o o o (=} o (=] o o o
o o o o o o~ o o~ o~ o~ o o~ o~ o~ o~ o~ o~ o o
g S b S~ S~ ~ Sy S~ S, - =~ TG o4 S b, e 3 S S g
= o () w w wn m - - (=} 0 w w wn m — (=) = ~
Sy m o o o o~ o o o~ o — — — — -~ — - Sy P
wn P S S, s 8 —~ Sy, S~ S~ Py ., ~ ~ g, . Suse ~ ~ o
~ S — < ~ =) — < ~ =) — < ~ =) — < —
— — - —
Date
¢ MaximumpH  ceeeeee Maximum Proposed Limitation ® MinimumpH  ceeeeee Minimum Proposed Limitation

Figure 6-1. Barceloneta Daily pH Minimum and Maximum Daily Readings

PPS0412210614SJN 6-2



Technically Based Local Limits for the Barceloneta RWWTP

6.5 Phenolics

The PRWQSR regulates phenol and a subset of toxic phenolic derivatives. Appendix G lists these
compounds and their limits. The phenol molecule consists of a 6-carbon ring, with a hydroxide group
bonded (substituted) at one of the carbons. This substance is significantly less toxic than the other
regulated phenolic compounds (and is even the active ingredient in some throat sprays). The PRWQSR
limits phenol at 10 mg/L for freshwater and 860 mg/L for marine discharges. Derivatives of phenol occur
when another substance (such as a halogen) is bonded (substituted) at one of the carbons in the ring. As
more chlorine (or other halogen) substitution occurs, the toxicity of the resulting compounds increases.

As an example, pentachlorophenol is formed when each of the open points in the ring is attached to a
chlorine. Pentachlorophenol has all available points substituted and is limited by the PRWQSR to 1 pg/L.

A reference value for unsubstituted phenol is available for both

domestic concentration (0.025 pg/L) and for a removal factor /H ,H
(median value 90 percent) across activated sludge treatment, (@) 0

which is not used at the Barceloneta RWWTP. Based on these cl_ _cl
references, a local limit could significantly exceed 90 mg/L.

Reference data for the more toxic forms of substituted phenols, CI/ “cl
however, are not available. Consequently, it is not possible to

develop a local limit for each compound in Appendix G based c

on reference data. Phenol Pentachlorophenol

Currently, the general limit in the PRASA Rules and Regulations for the Supply of Water and Sewer
Services, Section 2.05, contains a limit of 1.0 mg/L for phenolic compounds. This limit is applied to the
sum of the individual concentrations of toxic phenolic substances on the list of priority pollutants analyzed
using procedures in accordance with 40 CFR 136, Table 1C. This limit will be retained, with the
modification that the limit applies to phenolic compounds, excluding unsubstituted phenol.

6.6 Oil and Grease

A local limit of 50 mg/L for O&G was established in the prior Barceloneta RWWTP local limits without
reference to the nature of the O&G. Based on previous requests by EPA regarding local limits for O&G, this
Llimit will be retained.

6.7 Temperature

Prior to this TBLL evaluation, local limits for temperature were established in the Puerto Rico General
Limits'" at 60 °C (140 °F). However, a 104°F (40°C) limit at sewage treatment plant headworks is a specific
requirement of the federal pretreatment regulations (cf. 40 CFR 403.5(b)(5)).

The 60°C (140°F) limit at the point of discharge into the Barceloneta RWWTP sanitary sewer system is both
in keeping with the Puerto Rico general limit and with a BPJ limit (which has been observed in other TBLLs
to be set as high as 65°C [150°F]). The rationale is based on worker health and safety concerns and helps
to achieve the other temperature limit. Therefore, a local limit including a 60°C (140°F) value at the
industry's discharge point and a 40°C (104°F) value at the influent to the POTW is established.

" Ibid.

PPS0412210614SJN 6-3



Technically Based Local Limits for the Barceloneta RWWTP

6.8 Flammability

Local limits for flammability are adopted at any discharge with a closed-cup flashpoint greater than 140°F
(60°C). An additional lower explosive limit (LEL) local limit requirement is that no two successive readings
of an LEL meter in the headspace of the collection system below an industry's discharge into the sanitary
sewer may exceed 5 percent, and no single LEL meter reading may be 10 percent or higher.

These limits, which are based on federal pretreatment regulations (cf., 40 CFR 403.5 (b)(1)), prohibit any
discharge with a closed-cup flashpoint greater than 140°F (60°C). The LEL limits are established based on
worker/community health and safety. Therefore, a local limit requiring that no two consecutive readings at
5 percent or more of the LEL and that no reading of 10 percent or more of the LEL is registered.

6.9 Toxic Organic Pollutants

No toxic organic POCs were identified in this system. Therefore, system-wide local limits were not
developed for toxic organic pollutants. Instead, PRASA will address toxic organic pollutants using industry,
permit-specific, technically based limits whenever a toxic compound is identified in an industrial
discharge. The process for developing such a limit is similar to development of TBLLs as applied to waste
discharge from an industry to the effluent discharge from the Barceloneta RWWTP. If required, industry-
specific limits will be based on permissible exposure limits, time-weighted averages, any additional
information from toxicological references (such as the American Conference of Governmental Industrial
Hygienists [ACGIH]), and (as appropriate) Henry's constant.

PPS0412210614SJN 6-4



Technically Based Local Limits for the Barceloneta RWWTP

7. Local Limits Implementation

The new local limits will apply to all non-domestic users. It is the intent of this document that only users
that have been issued industrial wastewater discharge permits by PRASA, such as SIUs and other users
with a potential to discharge pollutants for which local limits have been developed, will be required to
routinely monitor for compliance with local limits.

PPS0412210614SJN 7-1



Technically Based Local Limits for the Barceloneta RWWTP

8. References

CH2M. 2017. Application for a Water Quality Certificate and Definition of a Mixing Zone for the
Barceloneta Regional Wastewater Treatment Plant Outfall System. Prepared for Puerto Rico Aqueduct and
Sewer Authority. August 31.

Heinemann, Wayne, Global Audit and Compliance Consulting Lead, Jacobs. 2018. Personal
communication (letter) to Brenda Miles. August 22.

Organization for Economic Co-operation and Development Screening Information Dataset (OECD SIDS).
2005. Linear Alkylbenzene Sulfonate (LAS), 20th SIAM, Paris, France, 19-21 April 2005, Sponsor Country
USA. U.S. EPA main reviewer. UNEP Publications. http://www.chem.unep.ch/irptc/sids/OECDSIDS/LAS .pdf

Scott, Matthew J. and Malcom N. Jones. 2000. “The biodegradation of surfactants in the environment.”
School of Biological Sciences, University of Manchester, Oxford Road, Manchester M13 9PT, UK. August
2000. Elsevier Science B.V. http://www.sciencedirect.com/science/article/pii/S0304415700000137

Terzic, D. HrSak, and M. Ahel. 1992. “Primary biodegradation kinetics of linear alkylbenzene sulphonates in
estuarine waters.” Water Res. 26 (1992) 585-591.
http://www.sciencedirect.com/science/article/pii/004313549290231R

U.S. Environmental Protection Agency (EPA). 1994. Water Quality Standards Handbook: Second Edition.
Office of Water. EPA-823-B-12-002. August.

U.S. Environmental Protection Agency (EPA). 2004. Local Limits Development Guidance. Office of
Wastewater Management. EPA 833-R-04-002A. July.

U.S. Environmental Protection Agency (EPA). 1987. Guidance Manual on the Development and
Implementation of Local Discharge Limitations under the Pretreatment Program. Office of Water
Enforcement and Permits. EPA 833-B-87-202. December.

U.S. Environmental Protection Agency (EPA). 2007. EPA MODEL PRETREATMENT ORDINANCE. Office of
Wastewater Management/Permits Division. EPA 833-B-06-002. January.
https://www3.epa.gov/npdes/pubs/pretreatment_model_suo.pdf

PPS0412210614SJN 8-1



Appendix A
Priority Pollutants Detected at or Above MDL



‘uo13aeIIXd SULINP 3SO| SeM £0-ZTZ/00Z0Y (SI7) 9|dwes [043u0) Alojesoge pepuess ayl-X

"aNn|eA PAJBWIISD UE S| 3NSaJ Y [

sanjeA DdIAg Suipnpuy|
s13uaduo) 60T ||e 40 |e10] S9Dd

s|ejo] dnoug sandojowoH gdd

S9pI1IS9d snoJoydsoydouedio

N/SIN-DTdH AQ spunodwio) 3]118|0AUON 3|qeIIIXT JUBAI0
S9pId1ISad dulojydouedio

S9pI213S9d duliojydouesdio

spunodwo) J1uediQ 9|11e|oAIWIS

T jo T 3ded
1/3d 109 1/8d  oter |elo]
1/8d  v'T 1/8d T goedsg
1/8d  €1> 1/8d €L gDBUON [e30]
1/8d 9 1/8d 1St g0e120 [e10L
1/3d €0t 1/8d (4% goeidaH |eroL
1/8d  £'95 1/8d LTt g0exaH |ejo)
1/8d  8'8L 1/8d 62C gJeiuad |ejol
1/8d €65 1/8d €97 goeJ1aL [el0L
1/8d '8¢ 1/8d 81T gouL |e10L
1/8d LyE 1/8d o€ g01a |eloL
1/8d g1 1/8d 19T gJO0UOIA B30
S0°0 S20°0 [9€0°0 uolyiee|\ T
0
0
10°0 50070 €100 || Uey|nsopu3 T
00 T00 00 auaJyjueuayd T
200 100 800 auajeyydeN T
00 100 T0 auaJAd(pa-g‘z‘T)ouapul T
200 100 [ 910° suaJon|4 T
S 4 r6¢ 1ejeyiyd (IAxaylAyie-z)sig 1
200 100 [ LT0°0 auajAuad(1‘y‘8)ozuag T
00 100 [ S10° auddeIYuy T
200 100 X €€0°0 auayiydeusdy T
T S0 ST ausn|oy T
T S0 rosLo aplojyD auajAyis N T
T S0 6C°€ auazuaqAyl3 T
T S0 8L'T wJojoiolydy T
T S0 62T 2UazZUGOJO|YIIQ-'T T
T4 1an /81 /31
aniy3 uanpu|
1nsay }nsay
1AW aroqy
S3|nsay
JO JaquinN

(SW/29) spunodwio) 2juesiQ 3|13e|oA

LIEDY

V Xipuaddy

08991

9
€9
19
€809

S29

| 74°]
0202/S7/S €00TdL Yve
0202/v/S TOOTdL Yve

usny3
wsnjju|

91eQ 9|dwes al 9| dwes

TAIN MO|3q JO 1B 9J3M S}|NSaJ JI Paisl| 10U aue spunodwod d1uedio suodal ||y Jo4

1UBN|3 PUE JUBN|JU| OGIDRIY YoeT UedS auQ
7dIN 2A0QE 10 1B punoy spuein|jod Ayiond 4o 1si]

ejauojalieg



Appendix B
Guidance on the Selection of
Pollutants of Concern



Guidance on the Selection of Pollutants of Concern
Guidance Manual on the Development and Implementation of Local Discharge Limitations

Under the Pretreatment Program, EPA 833-B-87-202, December 1987

Also, EPA guidance directs that a toxic pollutant may be classified as a POC if it meets the following
screening criteria:

The maximum concentration of the pollutant in a grab sample from the POTWs influent is more than
half the inhibition threshold for the biological process; or the maximum concentration of the pollutant
in a 24-hour composite sample from the POTWs influent is more than one-fourth of the inhibition
threshold for the biological process.

The maximum concentration of the pollutant in the POTW's influent is more than 1/500 of the
applicable sludge criteria.

The maximum concentration of the pollutant in the POTWs influent is more than the maximum
allowable effluent concentration.

The maximum concentration of the pollutant in the POTW's effluent is more than one half the
allowable effluent concentration.

The maximum concentration of the pollutant in the POTW's sludge is more than one half of the
allowable sludge concentration.

The maximum measured concentration of the pollutant was greater than the ACGIH screening level for
fume toxicity.

PPS0412210614SJN B-1



Appendix C
Data Sheets Used in “TBLL Calc-Barceloneta.xlsm”



Lobed ejeq oiseg 9 xipuaddy

"010 ‘04( [ 10§ [ Iojuy --> 9%00°01 9A13sa1 Ul Py Aydede)) Surpeo] jo uonoeif|sz
. A Aes paurelqo si eyep djdwes juanpyyo Arewnd Jy --> N (N/A) 18y [eaowdy Arewlld paAIdsqQ 3sNf9g
MLOd oY Wwolj d[qe[IeAe vjep poos J1 , A, AeS skem[y --> N (N/A) 918y [eAOWY [[BIDAQ PIAIdSqQ SN |ST
67 MOI , S[XIIWI[O0],, UL BJEp Iojem SUIAIIIAI SAIInbar --> N (N/A) uonnyjod 191em SuIA19991 10} Isnlpv |y z
Q7 MOI S[X'JIWI[O0],, SUISN O1JSOWOP 0} JUIN[JUI 9INPT --> N (N/A) S901n0s SunsIxa jo surpeoj juasaid jipaidlez
pownsaid sjnejop 9s1mIaylo ‘d[qereae eyep Jurdwes jr , A, > A (N/A) (98pn[s ‘Yo ‘Jur) 9[qelreay vieq surjdwes|ze
6b-Sp SMOY ,, STX" LINI'TDO L, & syuepnjjod dy1dads 10y papasu se dziwoysn) SHWI Sunend[e) 10y POYIdA Jnejaqy|(1¢
0¢C
d/L €1€Y0°L -pUSWUOIT ----- > d/L €v0°L (Aep/suo], §() o1y UOnINpold o3pnjg \CD__Q_
SPIIOS %Z @ ADIN SH#80°0 :PUIUIOdT ----- > O 80°0 (O un) morg Hogmowa__wﬂ
PAUILISIAP 9SIMIOYIO J0U JI J( OIUOIY)) JOJUF ----- > 1:°1 T SAddN 1o 10308 :ous:D__ L1
mory jurd SAe + 01QL uo poseq ----- > 1:°182 10308, uonn[Iqg owoIyd||91
mopy jurd Sae+(1O1 uo peseqg ----- > I:°18C 10308,] uonnig AInov|[s |
(uonoenqns Aq) mopjuj/uonenyu||y |
“S)IWI] 359M0] Y} 3dopy "1qnop Aue SI 919y} JI SOLIBUDS [BIIAIS aoOn 9’1 (@O ur) Moy [etnsnpuifle|
UnI jnq ‘qIuot MO[j }SOMO] Y3 SI (SITWI] [800] 3SOMO] oY} SP[AIA O £€0°¥ (DN ur) mop snsowod||z|
1By} SUO) UOLIBNILS [BINLID ISOW Y} A[[eI1dA) SMOJJ 10 -----> ann €9°s (DN ur) Mo[ Jueld [e10L|(T T
01
2O 10 Y, SIONQ[ ATUO 1)Uy ----- > v 12U(O) 10 93pnys pareand(v) HENE__o
WDu 10V, SIoN9] AJuo Jojuy ----- > 9 [2A9] Sul1d(D) 10 (V) V sse|d bwwim__w
W 10 L CWAL STONRL AJuo 10juyg ----- > N sagreyosiqg yo(g) 10 ‘ysai(q) d::mc\é__h
00% PUB §7 U99MIdQq 9q ISNW JOQUINN] ----- > (ysoIg J1) SSOUpIBE IOJe A\ wEZuoom__o
(parmbar mojaq s[[00 PaI0[0d Ul BJE(]) NOLLVIAMOANI TVIANAD)|S
(sqooe[) uueWOUIOH SuUA®R A\ JIOMIIAY||
(sqooer) Aqreq qoy ‘eje SuLuy uosiod|l¢
(sqooe[) UUBWAUIOH QUAR A\ :3013U0)) JO U104z
dLAMMY ©1ouo[doIeg :Kynproey Jo sweN|ft

ele(q diseqg

JoquIny dury

elauojadieg



Lobed ejeq sjdweg

9 xipuaddy

%ST'S8 |%9¢€€6 |%c168 %9L 1L %01°0S od LUBD %79°S6 %838°06 od LUB) %90°€8 %3TF8 %83L'88 %IT Y ey [BAOWIDY [[BIIAQ)
o yue) oque) o 1ue) o 1ue) o 1Lue) o 1ue) o( 1ue) oq Lue) oq Lue) oq yue) oq Lue) oq 1ue) o Lue) o1y [eAOWIY ATewll
1/3n°0 1/80°0 1/30°0 1/30 "0 1/80°0 1/80°0 1/80°0 | 1/30°0 | ysno 1/3n°0 1/30°0 1/80°0 TI/ TN 28pn|§
1/30°0 1/30°0 1/80°0 1/30°0 1/30°0 1/80°0 1/30°0 1/80°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 TI/ TN snoanby
3/5W 00" [ BTN A ERTEITRSCR) ERTETTAC TN ERTEICR o] /5w §9°T 3/5W 07 B/5UW 195 By/5W [°69 ERTEES AN ERTE 104 93pn|S 0202/6T/S
33/8W 0€0° SyBw ep's  [3y/Bw £99 SySw gy |BFw g /5w 9T /5w 07 SY/Bu 9 Syy/8w 1769 SySweer  |BNBwErL o3png
1/8n°¢€T /A 9Ll 131 960°0 134T0 1/8n g 180 ¢ 1/302910°0 /BN $LE70 1/3n 8L'8 1/angie 130460 1/31 €€0°0 1/3n90°1 Juona 020Z/8T/S
1/80°086°1 1/81°¢97 180 288'0  [1/8n ¢80 180 10°¢ 1/3066'C 1800 180 14 1/8049'C 1/80 981 1/8086'S 1/30467°0 1/80.6°1 Juonjug 020T/LT/S
SVEAN ourz TAIS wniuaag [9YIN wnuapgAjoy  Amoroy pea aprued) 1addo) (1) owory)y — wniwpe) (1) duoasry NOLLVOO1 27e|(8%
u d V b.v
9%
%S676 [%66 16 [%zt 06 %SE€'69 %Th'1S %8L°LT %LS 68 %£8'88 oq LUB) %8 €8 %00°001 %¥6'98 %IL6E A1 [eAOWY [[EIPAQ]|S
oa H.ENU od fC&U oq H%—NU o u,ﬁmU oqg H,GNU oq f:aU oq u,ﬂﬂU oq fﬁNU oq fQﬁU oqg H_GNU oq fﬁﬁu o H,GNU oqg u,ﬁmU 291y [BAOWIDY \Cm_‘:_._n_ 144
1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/81°0 T/ TN 25pn[g [54
1/30°0 1/30 "0 1/30°0 1/30°0 1/30°0 /300 1/30°0 /300 1/30 "0 1/30 "0 1/30 "0 1/30°0 1/31 "0 TI/ TN snoonby 44
1M 93PS 182
a3pn|g o
U)Wl |le€
1/80°991 180 y'1g 1806600 [1/8n61°0 1/3090°C 18081 180 $420°0 1/8024°0 /80 L8°¢ 180 1°Lg 1/308£0°0 1/8028°0 Juonyyy 0T0T/LT/S 8¢
1/30°06T°€ 1/3n L9 131 266°0 131 29°0 180 4T 18026 180 +€7°0 1/3092°¢ 1/8n 15°¢ 1/30 491 130459 1/30 16770 130 9¢°| juangyug 0202/9T/S LE
SVEAN oulz 1OAIS wniudeg OYIN wnuopgAjoy Aoy PpES apruekd) 1oddop (1) owory)y — wniwpe) (1) druosry NOLLYDOO1 21eq||9€
d s¢
ve
%6666 [%s1°58 [0 8 %8’ 1€ %Ly 1L %EL'99 %60°L9 %S 16 %t6'S %1506 %£6'96 %S1°8L %91°1S ey [eAOWY [[PIAQ[EE
%TP'E oq Jue) oQ Jue) oQ 1ue) 0 LUB) %EY' Y 0 LUB) %E0° 1T %T0'EL %19'6¢ %9065 0 LUB) %EET :a1ey [eAOWY Arewilidlfze
1/30°0 1/30°0 1/80°0 1/80°0 1/50°0 1/30°0 1/30°0 1/80°0 1/80°0 1/30°0 1/80°0 1/30°0 T/ TN 25pn[g 1€
1/30°0 1/50°0 1/50°0 1/30°0 1/50°0 1/50°0 1/30°0 1/80°0 1/30°0 1/30°0 1/50°0 1/50°0 1/50°0 TI/ TN snoanby 0€¢
19 23pn[s 67
a3pn|g 8T
1/30°028°C 1/8n 561 130 $16°0 1/3n €0 /30 97 1/8n29°C 180 TvT 0 /30 €7°¢ 1/8n g | 1/30 "pS1 18 /30 €120 130971 Ae[) wid 020T/ST/S LT
13070 1/ 1°st 1/8nzer0 1/8n61°0 130 56°0 1/3069'1 131 6020°0 1/30 Ly€0 1/8n€Ts 1/8n T 130 6€°0 1/31 €€0°0 131 €9°0 Juanya 020Z/92/S 97
1/80°026°C 1/80 691 /80980 [1/8nzzo 1/8n g¢'¢ 1/3080°S 1/81€290°0 1/31 60y 1/8n.96°¢ 1/80 66T 180 L1 /80 161°0 180671 Juonjyug 020T/ST/S ST
SVEAN ourz 124§ wniud[ag PYOIN WNUopgA[ON  AInoIoy pea aprueAd) Iaddop (1) swory)y — wniwpe) (1) dmuosry NOLLVDOT 2ed|ibT
d [%4
44
%8666 [%zs08 [%81726 %00°0C %81°19 %y 6T %38'18 %CL 8L o LUED %00°9L %9€° 1L %90°0L %8601 ey [eAOWRY [[ERAQ)| 1T
o ue) o Jue) oq yue) o 1yue) oq yue) o 1ue) o Kue) o Lue) oq ue) o 1ue) oq 1ue) od Lue) oq yue) 01y [eAOWY Arewrtidllog
| | T/ TN 23pn|g 61
TI/ TN snoonby 8L
B/5W 996 ERTEE A ERTEITTSE) SYsW L |BN/EW96L /5w T BY/5W L°6] BY/5UW HES BYy/5W £'99 SY/SW 6p' ] [BN/5W €8°9 104 93pnIS 020T/ST/S LT
S3y/3W 996 SyBw g |BBwosy  [ByBw Lz [ByBAw9eL 8y/Bw ¢z’ Syy/8W L6] Syy/Bw peg 8y/Bur £'99 Sy/Bw 6| |3/Bw €8'9 23pn|g 91
e[ Wl ST
1/80.608°0 1/80 197 1808500 [1/Bn9r1°0 /80 g1 1/80€9°'] 1/31€020°0 18040 1/8n9z7°L 1/808'87 180911 1/80.60°0 1/80¢L’0 Juanyyy 020T/ST/S LA
1/30 "0z€'€ /30 "yl ysngpL0 [N zo 1/30 $°¢ 1/80 €T 130 2110 1/3n 88'1 /30 ¢ 1/80°0z1 1/30 60'F 1/30 £91°0 1/30 28°0 Judnjug 020Z/vT/S [lex
SVEN ouiz TOAJIS WNIudjdg YIN wnuapqAjo | AmospN pea] oprues) 1oddoy (1) owoIy) wniwpe) (L) dwesIy NOLLVDOT aed|ict
d 11
(HAOIV) KAVINIANS 0T
/3000 /8000 /8000 /8000 /81 0°0 /3000 /80 0°0 /8000 13000 /3000 /8000 /30 0°0 *2u0) [BLISNpU] JAV 6
1/30.000°0 1/300000 [ 1/81 0000 71/30.000°0 1/30.000°0 1/30.000°0 1/30.000°0 1/31.000°0 1/31.000°0 /300000 1/30000°0 [ 1/80000°0 "0U0) Jaje A SUIAIOIY JUSIqUIY §
/AIQ# BW pg0 T | SNBwW g9 | SyBwge9 [ ByBEwW LT Sy/5W 18 /BW T BY/BW g6 1 10/A1C# SyBwW gy | BYBwgyyy [ SyBw el [ BN/Fw9s9 [ -ouoD aspnjg a5esAv]|L
£6'C 61 61'C 00°0C 0$°0 LE'O 01'C 70'C LY'0 811 [ SE'l SE'0 [ (AOD) uoneuEA uanH|9
%¥L9L %bET8 %E6'9L %S9°€S %6 7S %30Sy %10'S8 %60°T8 %0069 %0L'SL %b0'18 %TTSL %€ 8¢ (FRIAY) [EAOWY [[EAQ AV
%Tr'E %0t 9L %PL'TS %I 1L %£0°09 %L8'TS %66°'€L %6687 %T0°EL %S9'SS %67 89 %60 1L %90°€€ (HAAY) [eAOWSY ATewiLld AV |4
/30 L91°96% /80 00v'sy | /80 0€C0 | /802970 1/31 68C°C /30 L0F'T /30 150°0 /30 12L°0 /80 12E°6 /30 621°TH /80 TES'] /309600 | /BN IEIT | "0U0D) JUAN[JJH AV |€
1/800SL°L01T /80906l | 1/AN 6480 | T/80 €4¥0 1/30. 969 /30 855°¢ /30 $5€°0 /30 €86'C /80 449°€ /80 [L1°8Y1 /30 1229 1/30607°0 | 1/80 #48°1 "2U0)) JUIN[U] AV |T
SVIIN BV IDATIS wnIudes TOYOIN wWNuapqA[oN JSTEYEN pea] apiueL) 1addo) (L) swoy) wniwpe)) (L) o1uasry 1
A N 10 X uonewnxorddy onsowoq a5
HAAV  [IAN 20 AV Ly e)je(q o_&:_«m

IoquunN dur|

ejauojadieg




¢ 9bed ejeq ajdwesg

9 xipuaddy

811
oa fcmo_ og fcmo_ o 1ue) o Lue) o{ yue) o Lue) oq Lue) o 1ue) oq Lue) o{ ue) oq Lue) o{ yue) o ue) A1y [BAOWY [[BIOAQ|[LTT
o yue) oq yue) o yue) o yue) o yue) o yue) o yue) o yue) o yue) o ue) o 1ue) o iue) o jue) 1By [BAOWIDY .\CNETQ 91
1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 TI/ TN a3pn[g SIT
1/80°0 1/30°0 1/80°0 1/80°0 1/80°0 /300 1/30°0 /300 1/80°0 1/80°0 1/30°0 1/30°0 1/80°0 T/ TN snoanby pIL
1OM 93PS €11
o3pn|g (a8
1/80°97¢ 1/309L°0 180 €470 1/30 85°9 180 ¢6°C 1/30.69¢°0 /8L 1/8ngr¢ 18061 180 L0°6 1/806£T°0 /30841 IE[) W] 0202/1/9 1
1/8n¢Ie 180Tl 1304670 1/8nsrg 180 g¢t 1308210 1/8nzse /8691 18081 18049 180 L1T°0 180 L1 Juanpyg 0202/2/9 1188
/80 L1 1806870 |I/8n 120 /30 [¢°C I 5 1o /30 [T 130 26°¢ 130111 180 $T'¢ 1/806¢1°0 180z juanjyug 0202/1/9 601
SVEN ouiz 1oA|IS wniud[og 1IN wnuapqAlo  Amoloy pea opiued) Joddo) (L) dworyy — wniwpe) (1) owoesty NOLLYDO'1 21e|[801
6 A'1d LOT
901
o1 LUed[%S0°0L loecrce %62 79 %65 €Y %10°1T %b8TL %8 9L o WUBD %y TL %8L 78 %SY'St %L1 e [BAOWY [[BIOAQ]S0L
o jue) o( jue) o 1ue) o jue) o( 1ue) o( 1ue) o( jue) o( 1ue) o( 1ue) o( jue) o( 1ue) o( jue) o( jue) o1y [eAowy Arewtid|ipo1
1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 [ 1/30°0 [ 180 1/30°0 1/30°0 1/50°0 TI/ TN a3pn|g €01
1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 /300 1/310°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 T4/ TN snodnby 201
SYsW 90T [Bwzgy  [SyBw gy  [SyBw gz [SNEw Ty SY/5W €T SY/BW 'Y /U 9709 SYBW 6T [BNBW LI 1O 93pn[S 0202/2/9 101
/W 090" SNBw g9 [SyBw (g9 Sysw 9z |FNBw Iz N/Bw LT Sy/Sw g8 8y/8w 9°09 SYBw ez |BN/BWLI9 o3pn|g _2:
66
1/81 6'8T /Bnigro  [iBnro 1/80 45| 1/8nzre 180 +120°0 130 497°0 1/80.60°L 1841 180240 1/80.9€0°0 1/8026°0 Juonyyy 0202/1/9 (86
1/316°96 18n¢61°0  |I/3n8T°0 1/8n¢LT 1/3066'¢ 1/31.88L0°0 180411 180 ¢6'¢ 1/809°LL 1/809L°T 1/31.990°0 1/3n.96'0 juongyuy 020T/1€/S [lLe
SVEAN ouiz 1OAIS WNIud[d§ [OYIN wnuapqAjo| Amasoy pea] opiued) Joddop (L) owory)y  wnmwpe) () dIUASIY NOLLYDO1 018|196
8 A'1d $6
6
%81°65 [788°C8 [%8tz8 0 LUB) %LT €9 %Iy 1€ %31°T6 %S9'L8 o LUB) %tbLL %Y6'68 %I0°18 %b€'89 o1y [eAOWY [[BIOAQ]|E6
o( Lue) o( 1ue) o Lue) o Lue) o( Lue) o( Lue) o( Lue) o( Lue) o( Lue) oq Lue) oq Lue) oq 1ue) o( Lue) o1y [eAowdy Arewlidllze
1/310°0 1/30°0 1/30°0 1/50°0 1/30°0 1/30°0 1/30°0 1/80°0 1/80°0 1/310°0 1/30°0 1/50°0 T/ TN 23pn[g 16
1/30°0 1/30°0 1/30°0 /30 °0 1/80°0 1/80°0 1/80°0 1/80°0 1/80°0 1/80°0 1/30°0 1/50°0 TA/ TN snoanby 06
1M 93PS 68
a3pn|s 88
IR W] L8
130 Ly 180 1°g¢ 1809010 I/8n 570 130481 180 pe¢ 130 LF€0°0 1/30 €8¢°0 1/8ng'g 1/8n¢Le 1/806L°0 1/80€0°0 1801 Juanpy 0T0T/1€/S 98
1/80°0¢8°1 1/30°50T /Bug090 |1 ST0 1/3010°¢ 130 L8F 130 p1°0 1/3n 1°¢ 1/3097°C 130121 1/8068°L 1/30851°0 1/806L°¢ Juonjyug 0202/0¢/S S8
SVAIN oury JA[IS wniuges [92IN E::vﬁﬂ%_oz 550.52 —umoA o_u:\—w\mnv un&&OU AFV woIy) winiwpe) A._L oluasry NOILVDO1 red|(y8
d €8
8
%IP'SL [%50°8¢ [9%69s 17 oq LuED %Y1°0S %00°001 %S 08 %L8'9€E oq LUBD %61°€C %LE LY %88°0¢€ o 1uE) ey [EAOWISY [[e19A0)[18
o 1ue) o ue) o 1ue) o 1yue) o 1yue) o( 1ue) o yue) o 1ue) oq Lue) o{ 1ue) oq Lue) o 3ue) o ue) o1y [eAowyY Arewtid|fo8
1/3n "0 1/80°0 1/30°0 1/30 "0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/80°0 1/30°0 1/81°0 TI/ TN 23pn|g 6L
1/30 0 1/30 "0 1/30°0 1/30°0 1/30 "0 1/3n°0 1/30°0 1/3n°0 1/30°0 1/30°0 1/30 "0 1/30 "0 1/30 "0 TI/IN snoanby 8L
1O 98pN[S LL
o3pn|g 9L
e[ Wiy SL
180051 1/30 0t 1 1/ L€9°0 1/3n 8¢ 1/8n9¢ 130 €97°0 /Bn 9z 1/Bngel 1/3n°901 1/8n L g 1805170 180 60°C juanjiye 020Z/0€/S pL
1/30°0€8°1 1/3n 92T 1/30 60°1 1/30 €0 180 2T'L 1/31 66°¢ 1/30 g¢°1 1/3n 86°¢ 1/30 26'S 1/30 "8¢€1 1/30 €0°L 180 L1270 180 +6'1 juangug 0202/62/S [z
SVEAN ourz 1OAIS wniud[ag [OYIN wnuopgAjoy Aoy pea] aprueA)) 1oddop (1) dwory)y — wniwpe) (1) druosry NOLLYDO1 aeq|izL
9 4'1d L
0L
%t8'%9 %69°L8 [s88L %LTTS %L 0L oq LuE) %1996 %8916 oq Kue) %I1°LL %91°16 %8Y'S6 %61°TS a1y [eAOWY [[BIOAQ)]|69
o yue) o yue) o nue) o 1ue) o nue) o nue) 9%SL9 o rue) o 1ue) o iue) o 1ue) o 1ue) o 1ue) 1918y [BAOWIY \Qw:._t._ 89
1/30°0 1/30°0 1/30°0 1/50°0 1/50°0 1/30°0 1/80°0 1/30°0 1/80°0 1/50°0 1/30°0 1/81°0 T/ TN 25pn[g L9
1/30°0 1/80°0 1/80°0 1/80°0 1/30°0 1/50°0 1/80°0 1/80°0 1/30°0 1/80°0 1/80°0 1/30°0 1/50°0 TA/ TN snoanby 99
194 9BpN[S S9
a3pn|g ¥9
1/80°0LLT 1/80°0L1 1806880  [1/8n S50 180576 180681 1/80 8220 /80 g€ 1/8n 97T 1/80°8L1 18 €re 1/30 6870 180 6t°¢ e[ WL 0202/82/S €9
1/30°05¢ Bnz6l 180 11°0 1801770 1/809L°1 1/8087°C 1/8n.8€70°0 180 LLT0 /31 66°8 180 6°0¢ 1/809°0 /30 10°0 1801 Juonyy 0202/6T/S 9
1/30°082°1 1/30 7961 1/31 260 1/30 #+°0 1/30 96°S 180 161 1/30 20L°0 1/8n ge°¢ 1/8n g /80 gl 1/30 6L°9 /80 1220 1/80 15T juonjjuy 0207/82/S (19
SVEN ourz 12A[IS [CIEN 122IN wnuopgAjoN Aoy pea apruekd J1addo) (1) owoiy)y — wniwpe) (1) dwosry NOLLVDOT 21eq)|09
d 68

ejauojadieg




¢ abed ejeq ajdwesg

9 xipuaddy

%SL'9S |%cs €6 |%8¢°88 %06'19 %¥L 09 %08 1S %£8'S6 %6$°06 0 LUBD %L6'S8 %9798 %8106 %S0°9 Q1Y [EAOWDY [[BIOAQ
o( yue) o( Lue) oque) o yue) o( 1ue) o 1ue) od jue) o( yue) od ue) oqLue) o yue) o( ue) o( yue) 1By [RAOWDY ATRWL ]|
1/30°0 1/30°0 1/30°0 1/31°0 1/30°0 1/310°0 1/31°0 1/31°0 1/31°0 1/30°0 1/30°0 1/31°0 TI/ TN o3pnig
1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30 "0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 TI/ TN snoanby
oM 23pn[S
a3pn|g
IR[D Wil
1/30°060°1 130601 1/30 840°0 1/3091°0 130181 /80 g8L] 1/31:8600°0 1/30¢61°0 180801 /30 L'91 1/30 ¢8°0 1/30°820°0 130101 enpyy 020T/L/9
1/80°025°C 1807291 180 ¢14°0 130 240 180 19 1/80L9'¢ 1/8n6¢7°0 1/3050'C 1/80 65°¢ 180611 1/80¢1°9 180 $67°0 130 68'C Juanjuj 0202/9/9
SVEAN ourz TOA[IS wWniud[eg [OYIN wnuapqh[oN  Amdroy pea apiues) Toddop (1) dworyy  wnmwpe) (1) oresry NOLLYDOT 2peQ
0 LD %EL €S [o%rs Ly %EYTE %95°L1 %0v'LT %€0°6S %8S VL 0 LUBD %k 189 %ET'LS %66 C9 %ET Q1Y [BAOWDY [[EIOAQ
o yue) o yue) oq jue) o yue) o( 1ue) o 1ue) oq ue) o( ue) o 1ue) o yue) o yue) o( Jue) o( ue) :0)eY [BAOWIOY AlBuiL]
1/30°0 1/80°0 1/80°0 1/80°0 1/80°0 1/80°0 1/81°0 1/81°0 /80 °0 1/80°0 1/80°0 1/80°0 T/ IN aspn[g
1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 TI/ TN snoonby
1O 93pN[S
23pn|g
IR[) WL
1/30°061°1 180 1°¢T 1/8n ¢€1°0 180670 180 ¢'g /80 1¢' 131 1€90°0 1806510 1/8n69'9 1/80L°97 180 6¢°1 130 L10°0 180671 Juanpyg 0202/9/9
1/30°€98 130 °zp1 1/80.667°0 130 L€°0 130 61T 1/3n80°C 131 $51°0 130611 180 y1y 1/3n8°¢8 1/8ngz¢ 130 L21°0 1/3087° | juanjjug 020/$/9
SVEIN ourz IOATIS WU [O39IN WNUOPQAIO[N  AINDION peoT opruek) Joddop (1) swory) wniwpe)) (1) oruosry NOILVDO1 (]|
%87 0% [%cres [%91°06 %SL°LL %¥E99 %S1°6S %586 %0€°C6 0 1UBD %91'L8 %ES 88 %9068 %CLT9 A1 [EAOWRY [[EIRAQ)
oQ WUe) %0t 9L %bLTS %ILTL %€0°09 %TELS %9%°08 %96'9L o LUBD %69 1L %TS'LL %60 1L %08°€9 )Y [BAOUIDY ATeuili]|
1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/50°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 TI/ TN 23pn|g
1/31°0 1/30°0 1/80°0 1/80°0 1/30°0 1/30°0 1/30°0 1/310°0 1/310°0 1/31°0 1/30°0 1/30°0 1/30°0 TI/ TN snoonby
19\ 23pn|S
a3pnig
1/80°02t'C 1/809°69 1/30985°0 1/8097°0 180 LT 180 1°g 1/318680°0 18012870 180 1¢¢ 180 g€ 1/8096°1 1804070 180101 SE01 dL Je]D Wil 020T//9
1/3n°¢98 1/3n ¢l 1/Angero i To 1/3n80°C 180 10°C 1/319220°0 130 16770 180601 180 L°¢T 1/3n 1 1/31820°0 1/30 401 9701 d.L Juanyyg 020T/S/9
1800641 1/80°8LT 180 41 1/806°0 1/8081°9 180 g6y 1/81 6¢1°0 1/8ugL¢ 1/8n91°¢ 1/80 681 18018 1/30967°0 1/80 61T STOI d.L Juanpuj 020T/t/9
SYIIN oury IIA[IS [UIIE) EIN [9YPIN wWnuopqAojN  AINdIdN pea1 apruek) 1addo) (1) swory) wnIwpe)) (1) oruasry NOILLVDO1 (|
%L6TL [%trze [%1Lv6 %TE VL %90°0L %Sy Sy %6€°€6 %LL'16 0Q 1UeD %158 %5818 %6L'88 %06'9¢ 1By [BAOWDY [[BIOAQ)
o( yue) o( 1ue) oq jue) oq yue) o( 1ue) o 1ue) od ue) o( ue) o 1ue) oq ue) o yue) o( ue) o( ue) 1By [RAOWDY AIRWILL]|
1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/80°0 300 | 1/30°0 1/30°0 1/30°0 1/31°0 T/ TN 23pnig
1/31°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/31°0 1/31°0 1/31 0 1/31°0 1/30°0 1/31°0 1/31°0 T/ TN snoonby
8Y/8UW 010" ERTETE SN ERTETT SO ERTETTRST YA ERTE T ) /5w 91T Syy/su 8] 8yy/5W °L69 8yy/8uW ¢'79 Sysw ey [3yEw g 10/ 93pn|s 0202/S/9
Soy/8uW 010 PFWpe9  [SyBwecy  |SyFwggr  [FyBwgLL SYFw 9T Syy/8w 181 8yy/8wW *£69 Syy/8uw ¢'79 SySw ey [SyBwrg a3pn|g
1/30°0L9 /30 §°¢T 1/309€1°0 /30 61°0 180 1L°T 1801 1/31 €520°0 1/308¢°0 /30 1¢°6 1/319'6T 18N Tl 180800 |I/8n 811 [EETET 0202/%/9
1/30°06€°C 1/3ns1¢ 130 L5°C 130 4L°0 1/3150°6 I/Ancge  [1/3n €8¢ 130 29% 1/3n66°S 1/8n °L£T 1/3n 578 1/3n 6¢€0  |I/3n L8'1 Juanjyug 020/€/9
SVYIIN ourz TOATIS wWNIud[dS [OYOIN WNUOPqAIO[N  AINOION peo opruek) 1oddop (1) swoy) wniwpe)) (1) oruosry NOILLVDO1 e
%SES6 [coce [%8sL8 %ITHE %S6°LE %86'SE %6098 %E6FL oque] %I81L %E9°0L %1869 %IETT 1Y [EAOWRY [[EIRAQ)
oQ yue) oq 1ue) oq 1ue) oq Jue) oq 1ue) oq 1ue) oq Jue) oq 1ue) oq 1ue) oq Jue) oq Jue) oqiue)  oqiue) )Y [BAOWIDY ATeuil ]|
1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/31°0 TI/ TN 23pn|g
1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 1/30°0 T/ TN snodnby
19\ 28pn|S
23pn|g
de|) wig
1316 180 ¢'gg 1806070 IS $T0 180 Ty'T 1/3n 86T 1/3166€0°0 130 €670 1/30 9¢'8 1/31 6'8¢ CLRA N 1/30870°0 180 10'1 Juongyg 020T/€/9
1/30°020°C 1/30°06 1/8069'| 1/30 8¢°0 1/306°¢ 180 €0t 1/31 $87°0 1/8u g1 1/80 ¢p'¢ 1/30 8¢ 1/808L°¢ 1/30651°0 1/80 ¢’ Juanpjuy 0202/7/9
SYIIN oury I9A[IS wnius[ag |EXRIING WnUapqAojN  AINdISN pea] apruek) 1addo) (1) swory) wniwpe)) (1) oruasry NOILVDO1 ore(|

ejauojadieg




Lebed o[eg spwi [e207]

9 xipuaddy

N N N N N N N N N N N N N (N/A) 218y [eAoway K1ewid paa1asqQ s fpt

N N N N N N N N N N N N N (N/A) 1B [BAOUISY [[EIDAQ PAAISSqQ) s €t

N N N N N N N N N N N N N uonnjod JojeM SuIARdAI 10f sulpv |y

N N N N N N N N N N N N N (N/A) $221n0S BUNSIXd jo Fuipeo] juasaxd 1paidf 1+

A A A A A N A A A A A A A (N/A) (38pn[s JJa ‘Ju1) d[qe[iesy eieq suiidwesioy

SLIAIT ALVINDTVD OL MOH :IA Med 6€

3¢

260088 %600°88 %00°L9 %0079 %006L %00°9L %0078 %600°S6 %0016 %00°16 %00°€S [EAOWY d[193(] I8 dOUAIYN|LE

Yot L 9L %€ T8 %£6'9L %S9'€S %v6'7S %30'SY %t0°S8 %6078 %0069 %0LSL %t0 18 %TT SL %¥E8€E JEAOWIDY JUB[J IAY dUAIJI|9€

%0079 %0005 %00 €€ %00'ST %0005 %00 6€ %0069 %00°L9 %0089 %00 €€ %00 1€ [EAOLIDY JUE] d]193(] PT U1 |se

%€ %01 9L %bL TS %11 1L %£0°09 %L8'TS %66 €L %668t %0 €L %S9SS %67 89 %60 1L %90°€E ey [BAOWY AIBUILL 20UIJY |

%bL9L % T8 %E6'9L %S9€S %v6'7S %30'St %t0'S8 %6078 %0069 %0L'SL %+0°18 %TT SL %vE 8E ey [EAOWRY [[BIOAQ) dTerAv|ee

%Y € %01 9L %L TS %11 1L %£0°09 %L8'TS %66 €L %066 81 %20 €L %S9°SS %67 89 %60 1L %90 €€ 2)ey [eAOWY Alewild 95eAY|Te

SALVI TVAOWHY :A Med 1€

0€

1/8W 296+'0 1/3W $640'0 1/3W 2000°0 1/3W €000°0 1/3W €200°0 1/3W $200°0 1/3W [000°0 13w £000°0_ [ 1/8W £600°0 1/3W 1240'0 1/3W 6100°0 1/3W 1000°0 1/3W 11000 (1/3w) [aA9T Juanpyg d3e0av |67

1/3W 8L01°T 1/3W ¢61°0 1/3W 6000°0 1/3W £000°0 1/3W L$00°0 1/3W S€00°0 1/3W £000°0 18W €000 [ 1/8W 9£00°0 1/3W Z871°0 1/3W 2900°0 1/3W 2000°0 1/3W 8100°0 (]/3w) [9A2T Judnjjuy a5e12AV|8T

10/A10# 8Y/8UW $70° 8Y/8W 6€'9 BY/BUW £76'9 B/ [°LT BY/8W $60'8 8Y/BW 61T | BIBWGLI61 YN 8Y/8W ¢ 179 8/8W 6/9'%9 8Y/8UW G681 8Y/8W £€95°9 (A1 - 831/8w) [9A97 28pN[S 9BLIAV|LT

[/3w "0 1/3WSL1°0 1/3W 000 1/3W 1000 1/3UW 200 1/3W [0 1/3W £000°0 1/3W 610°0 1/3W [£0°0 1/3W [90°0 1/3W S0°0 [/3W €000 1/3W €000 suonenuadu0) dnsowo( [eddAjoz

18WSLL0TT | 1/8WH0g61°0 | 18w 880000 [ 1/8W #0000 18w 4000 | 1/8wsse000 | 18w se0000 [ 18w 862000 [1/8W $9¢000 [ 18w L18K1T°0 1/3W £2900°0 1/3W 12000°0 1/3W $8100°0 U0IENUIDU0D d1sowo passnlpy|se

1/3W 0000°0 1/3w 0000°0 1/3W 0000°0 1/3W 0000°0 1/3w 00000 | /8w 00000 1/3W 0000°0 /3w 0000°0_| T/8W 00000 | T/BW 0000°0 1/3W 0000°0 1/3W 0000°0 1/3W 0000°0 (397eM BUIAIOOAI) HONENUIOUOD) JudLquiy |7

/3w "0 /3w o /3w "0 /3w 0 1/3w -0 /3w "0 1/3w o 1/3w Q 13w "0 /5w o /3w 13w "0 1/3w 0 "0U0)) [BLISIPU] 9FEIOAY PAJRWnST|ET

AAVININAS === NOILLVIINIINOD INVLATIOd :AlMed T

)[ESH UBWINY ‘BLIDILID O1UOIYD) OM 2JB anfg ul sonfeA  spwl SHAJN 1. ABI3 Ul san[eA [eLIa))) 1oJB A\ JOYI0 1z

YN 1/3W 005", YN 1/3W 001 |/8W -0zt 1/8W gL |3 "LS 1/3W 0p8 VN 1/3W "00€ Y VN |/Bw ‘g8 1/3W "5 SN [B101JOUAq 10§ UOLEIUAOU0S SuI[120 a3pniS|oz
VN 1/3W°008°C VN 1/3W 001 1/3W "0z 1/8W 6L 1/3W L] 1/3W "00€ VN 1/3W 0081 VN 1/3W "6¢ 1/3W "1 (£0S MAD 0F) Spiepuess A3pNIS V sseDf61
VN 13w “00f 18w ¢l VN 18w 01 VN YN 1/8W "0t € 1/3W ¢ 13w "0t YN 18w "0 18w 9| [9A9T UONIqIYu J0ISITI( dIGOILUY S|
VN 1/8W €0 1/8W 70 VN 1/3W | VN 1/3W 1°0 1/8W [ 1/8W 1°0 1/8W | 1/3W 01 1/8W | 1/3W 10 [OAYT UONIIYUT 5PN|S PAIBANOV]L]
1/8W 01T 1/5W $H1°0 /8Lt VN VN VN 1/5W 160°0 1/3W 810°0 1/3W 100°0_[1/8W 001°0 VN VN VN induy je 9po)) J0[0]-BHLD 1M I_OJ9T
1/8W “00S 1/3W 9680°0 VN 1/8W 1L0°0 1/3W €800°0 VN IBW 11000 | /8w S800°0 | 1/8W [00°0 1/8W £€00°0 /8w 0§ 1/3W 800°0 1/3W 9€0°0 (1/Sw) oy17 dnenbe ‘erroyto Arwory) Om|st
VN 1/3W 1660°0 1/3W £200°0 VN /3w £0°0 VN 1/3W 2120070 [/Bwgoze0 | /8w 1000 1/3W 8600°0 /Bw g0l 1/3W 20¥0°0 1/3W 690°0 (1/8uw) o1 duenbe ‘euojud Aoy Omlrt
AONAYALIALNI YO HONOYHL SSVd OL ANd MLOd AHL ONLLIANI'T SNOLLVYLNAINOD 111 }ed €1

$-80° Ss=sT S0 Sbe 8+™-50" 001-1°6'1-ST" T'S Sl uonROYLIIN 1

a/L €v0°L A/L €P0°L a/L €v0°L a/L €v0°L a/L €v0°L a/L €v0°L A/L €v0°L /L €v0°L a/L €V0°L a/L €v0°L a/L €v0°L Qa/L €P0°L a/L €v0°L (Aep/suo . §N) a1ey uononpoid a8pn|s Aidf 1

DN 80°0 Ao 800 ADIN 80°0 ADIN 80°0 ADIN 80°0 ADIN 80°0 AN 80°0 ADIN 80°0 AN 80°0 aDIN 80°0 AN 80°0 AN 80°0 dDIN 80°0 (ADI ur) MO[f 1918351
[OEKT ERT EKT TERT AT TERD ERT TR TERT [IEKT ERT 87 BT SHWIT HH 10§ 10198, uonny __o
1:718C 1718 1718 718 1:18C 18T 718 TTI8C I8¢ 1:718C 1:718C 1718 1:718C 103084 uonn[i(] duory iy
1:718T 1:718C 1:°18C 1:°18T 1718 1:718C 1:718C 1718 1718 1:718C 1:718C 1:718T 1:°18C 10308, uonN[I( ANVl
o 0 anw 0 Ao 0 asw 0 aow o asn 0 Ao 0 [N aow 0 Ao 0 Ao 0 Ao 0 don 0 (uonoengns £q) mopyug/uonenyuyll
ann o'l [GINER Ao 9'1 Ao 9'1 [BIER aon o'l Ao o'l [OER [CGINER Ao 9'1 Ao 9’1 Ao 9’1 ann o'l (@D ut) mopq [ersnpuijfg
Ao €0 aow €0y aon €0’y ad €0't AW €0’y aon €0't aow €0y aoN €0 aow €0’y aDN €0 aon €0y adw €0y dON €0y (aOW w) mo onsawo(fy
DN €9°S ADN €9°S ADN €9°S ADN £9°S ADN €9°S ADN €9°S ADN €9°S ADN €9°S ADN €9°S DN €9°S ADN £9°S ADN £9°S ADN €9°S (QOW up) mof4 yued (e fle
AAVA INVINTIOd AVINDILAVA V 404 ONLLAGRILNOD SMO'TA AT SINTVA wSTX VLVADISVE, AONVHD ANV NAdO - VLVA INV'Td 11 Med T
SVAIA durz JTIA[IS WNUA[AS PYIIN [E N T JNTEYEITY pea1 piues) 1addo) _ (1) dwoay) EEE—EU_ (1)d1uasty _ sjuenfog _ I
Jldquiny auig

a8eq uonemd[E) SHWI [BIO]

ejouojadieg




z abed o|eD spwi [e207

9 xipuaddy

1/8W [$¢°ET 1/3W 0PS¢ 1/8W €L9°1 1/3W §91°0 1/3W 8L9°0 1/3W 9Z1°0 1/3W 190°0 1/8W [1€°0 1/3W 100°0 1/3W €€6°0 1/3W 1$8°66 1/3W S01°0 1/8W 691°0 (MO [RLISOPUL¢"8)/ TIVIN = NWIT [8907T[69
ADN 09'l ADN 09’1l ADN 09’1 ADn 09’1 AD 09’1 ADN 09’1 ADN 09'l ADN 09’1 ADN 09’1 ADN 09’1 ADN 09'1 ADW 09'[ ADW 09' (QDI U MO [ELUSNPU(89
SVEIN uiz 12AIIS wnuaPs [PPIN| WNUIPGAIOI And N P aplues) 1addo)d (L) dwoly) wnjwpe) (L)d1udsay :dVOAA LIAI'T TVOOT X Med|L9
99
P/AL 916" P/l PLET LY /A1 8$TETT /Al PLOTT P/A1 96¥0°6 /AL LYLY'T /A1 8S18°0 PALLIYIY | P/AI6£10°0 P/l $PPTI P/AL IYIFTEET | P/ 666€ 1 /A1 895T°T (TIVIN) BUIpEO [BLUSNPU] 2[qEAOI[Y “XBIN]S9
P/AISPECEIL | P/AISLSYTL QI SEIST P/QI 819T°0 P/A1 6081°1 P/q1 981€°0 P/A1 6£01°0 P/AL ITLS'O | P/AIILELO 129169 P/l ¥8LT 8L P/l ZE9T°0 P/AL961€°0 o3 pue Kapes 10§ aa1s01 9701 pue susawoq|y9
p/al £67Th P/dl 69°6S P/Al ¥8'%C P/l LT p/Q1 €201 P/q1 66’1 P/A1 260 P/al TLY p/q1$1°0 P/q1 9€°61 P/A1 69°08Y'L /A1 95" 1 P/Al #9L5°T (MOPN 1T + PEOT wo) THYIN Suniuifeg
SISATVNYV QASVd SSVIN :XI.LUVd 79
19
VN T/BWLIT VN 1/8W 2200 1/8W 0vZ 0 /8w £01°0 1/8w 800°0 /8w 10 VN /8w LELO VN 1/8W +10°0 1/8W +€0°0 [2A9] sprjosorg Xewy; &q parjduwi ywr [e207}09
10/AIQ# %€ 6T %Lt'0 %69 %6L9 %69°C1 %96'€ %L69 ANTVA# %EL 65 %80°0 %LTT %956 “eje(] 23pn|§ Aq parduwy peoT mH waundles
10/AIQ# %zET81 %6L THT %61°00S %31°12C %0€ S€El %S1°00Z %6991C IANTVA# %698'€51 % [ 9EE %8L €0€ %TTL91 (Ju1/3J3) *10J PAIUN0JE PeO] JuANJU] %8S
10/AIQH# SqLI01°T SqL 1100 Q12100 Sq1901°0 SQLLIT0 Sq1200°0 Sq1 £€0°0 SqL [£7°0 SqIS6' SQLILO0 Sq1 £00°0 Sq1250°0 (Burdwes 1od) juanyyya ur syueinjjod)Ls
10/AIQH# SqLpTr 1 Sq160°0 Q1 260°0 Sq1 T8E°0 SqLpI10 SqL1€0°0 QL LT0 ANTVA# SqI pSL'8 SAL116°0 SALLTO0 A1 2600 (Suyduwies 12d) spijosoiq i siueI(1od|9s
Sq1 896'86 A1 $90°6 SqL 1700 Sq1 1200 Sq[TC0 QL9170 SA[L10°0 Sq[ 7170 SqLIL1°0 SA1LS6'9 SqI 2670 SqL10°0 SQ1 £30°0 (Surdwes 1od) juanjyuy ut sueinod|ss
VLVA A'TdINVS Af AAI'TdIAL SALVY TYAOWAY ANV SONIAVO'T A0 NOSIIVAINOD ALI'TVNO ATdIAVS ‘1A Med v§
€
YN YN YN YN VN VN YN ¥N VYN VYN YN VN VN (/8w un) uoniquyuy 10153817 drqoseuv]es
VN 1/8W £86'E 1/8W 658°I VN /8w T6L'8 VN 18w TSE | 18w 1689 | 1AW S6T | 1/8W 195°L 1/8W 56011 1/BWTLITI 1/8W 1750 (/8w up) uoniquyuy S5pn|S pAREAdV] IS
VN 18w Z0€'8 VN 1/8W $81°0 18w 6170 1AW 170 1/8W 890°0 1/8W 950°1 VN 1Bwerg VN 18w 110 1/5W 881°0 (/8w uy) syury uoyeorddy a5pnisjos
1/8W 5697 YN 1/8W 6£9' 1 VN VN VN 1/8W 6€1°C 18w 9pe0 | 1/8W 000 1/8W 8L0'T VN VN VN ndu] 38 9po) 10[0)-eL) 1E A NO] 61
1/3W 10°6L VN VN 1/3W G91°81 VN /8w 080€L [ 1/BW GLTIOLY | 18w gTE 13U T8 v 1 1/3W L18°TH87T9T | 1AW €TL'Ie 18U TLLS (/3w ur) spIepuelg OM duoId| gt
VN 1/5W 67 €S 1/8W 6L5°6 VN 1/8W L20+91 VN 1/3W S66°€ [ /5w 9g0'61T°T | 18w IE 1/3W 8G1°€C 1/Bw 88 s1Les | 1AW L5091 1/8W ZH9011 (1/3w ur) sprepuels O MOV Ly
*HLIM DNVITdINOD NO AASVE AOGY VIIALRID AHL OL ONIANOdSTAA0D SLIAIT TVOOT A HEd 9p
9%

Jaqump aury

3ded uonend[e) SHWI [BIO]

ejauo|adieg




Lebed SOM 0 xipuaddy

|eI3pa,] pauwLuo)
001 001 001
001 001 001
001 001 00'1 aprued) aay 8¢
001 001 00'1 apyins{| Lg
001 001 00'1 SVEn|| 9t
001 001 00'1 wnunpy| 67
001 00'1 00°T [y SAIXO [euoneN  |I/&n 10 /81 810°0 N A (oreSiour) srasivil
660 860 S6'0 [e19pay N A 984§ 1 ssaupiey uo Juapuada -ONIZ|| €T
001 00'1 00'1 (gD uip dmqupfl 7z
001 001 001 wnieqrf g
001 $8°0 S8°0 [e12pay N A '9$g§ ! ssaupiey uo juapuadaq - YAATIS| 0T
001 001 001 [e1apay N A NNINTTAS|| 61
001 001 660 [p12pay N A 986§ ! ssaupiey uo Juapuada - TINDIN| 81
N N wnudpqAON]| L1
001 S8°0 S8°0 [p13pa) N A AANDAAN]| 91
INON# INON# S6'0 [p19pa) N A 984§ ul ssaupiey uo Juapuadaq - ava| S1
001 001 001 [e19p2) N A AAINVAD| +1
960 960 €80 [e19pay N A 9§€$ 1 ssaupiey uo juapuadaq - YIddOD| €1
980 €0 00'1 [e12pay N N 1 ssaupuey uo yuapuada - (LINNINOYHD|| 1
96'0 86'0 660 [e19p3) N A (XTHWNINOYHD|| 11
INON# INNN# 660 [e19pay N A €$ W ssaupep] uo juapuada - NNTINAVO| 01
001 001 00'1 sj0og plon wnkiegl 6
001 00'1 00T 3j00g plon A A (INZdOINISIV 8
00°1 00°1 001 [e12pa) E A A (1) DINFSHV|| L
00’1 00'1 00'1 (1) Auoumuy| 9
aruoy) amoy JoysIp SINAWINOD (NHD  GINLTd INVINTIOA| §
UsaLg UsoL] QuLe NID AL ¥
e "AUOD @AVANV.LS ALI'TVNO YALVA AVD  JOnId €
00°0 _ suonemo[e) ur 3s() 10j ssaupiey| g
W o(g) ‘dutie(n) Ysai() ot Suraeoay| |
(pajou ds1ALIdYYO ssaTUN /3N ur) SNOLLVINDTVD VITALIID ALITYNO YALVA
Jaquny aury

ejauo|adieg



Appendix D
Industrial Flow Tabulation and
Mass Limits Calculations



Appendix D. Industrial Flow and Mass Limits Calculations

Introduction

The industrial base for Barceloneta consist of 15 significant industrial dischargers. The flow limits for each
industry are higher than actual flows to the plant. Because the sum of these limits exceeds the actual total
flow to the treatment facility, the flow data for the period from January 1, 2019, to October 1, 2020, was
analyzed to determine the maximum monthly for each industry. These maximum months were then
summed to obtain a flow to calculate a concentration based uniform limits for all users. The maximum
month was also used to calculate an industry-specific, mass-based limit for each industry. The analysis
consists of the entry of daily flow measurements for each industry into an Excel spreadsheet, calculation of
monthly average flows, and selection of the maximum month. This flow value was then used to multiply
the adopted uniform concentration times the conversion factor of 8.34 to obtain a pounds-per-day limit.
The resultant spreadsheet is 37 columns wide by 8,845 rows or 327,265 cells, which is too large to
present in an appendix. Consequently, the spreadsheet is attached to this local limit document and the
following provides guidance in how to find data within the spreadsheet.

The spreadsheet consists of three pages. Page 1 and 2 (Figures 1 and 2) are identical except that they
cover different pollutants. Breaking the table into two parts provides a format that can fit to a single page.
The third page provides a picture format to be used in the local limit's development document.
Descriptions of the spreadsheets follow Figures 1 and 2.

EN s | C s Y \ W x|y |AL|

1

2

3

4 Mass Based Industry Limits (lb/d)

5
644 Industry Specific Mass Based Limit (lb/d)
645 Industry Pollutant of Concern
646 As cd Cr Cu CN Pb Hg
647 Uniform Concentration Based Limit 0.170 0.150 1.000 0.130 0.100 0.310 0.060
648 1 AIR MASTER AWNING, LLC. 0.052 0.046 0.306 0.040 0.031 0.095 0.018
1259 2 BRISTOL-MYERS SQUIBB HOLDINGS PHARMA, LLC. 0.273 0.241 1.609 0.209 0.161 0.499 0.097
1474 3 ROMARK GLOBAL PHARMA, LLC. 0.096 0.085 0.564 0.073 0.056 0.175 0.034
2204 4 FMC AGRICULTURAL CARIBE INDUSTRIES, LTD. 0.248 0.219 1.461 0.190 0.146 0.453 0.088
2751 5 |JANSEN ORTHO, LLC (MANATI OPERATIONS) 0.083 0.073 0.486 0.063 0.049 0.151 0.029
3360 6 PEPSICO CARIBBEAN, INC. (FRITO LAY) 0.079 0.070 0.465 0.060 0.046 0.144 0.028
3999 7 PFIZER PHARMACEUTICALS , LLC 0.172 0.152 1.010 0.131 0.101 0.313 0.061
5093 8 BOEHRINGER INGELHEIM ANIMAL HEALTH PUERTO RICO, LLC 0.193 0.170 1.136 0.148 0.114 0.352 0.068
5670 9 ABBVIE LTD 0.868 0.766 5.106 0.664 0.511 1.583 0.306
6888 10 [AIAC INTERNATIONAL PHARMA, LLC 0.088 0.078 0.519 0.068 0.052 0.161 0.031
7527 11 |BASF AGRICULTURAL PRODUCTS DE PUERTO RICO 0.044 0.039 0.260 0.034 0.026 0.081 0.016
8166 12 [PATHEON PUERTO RICO, INC. 0.141 0.125 0.832 0.108 0.083 0.258 0.050
8718 13 |LA VEGA LANDFILL & RESOURCES, INC.
8755 14 |LANDFILL TECHNOLOGIES OF ARECIBO, CORP.
8845 15 |PFIZER PHARMACEUTICALS, LLC. (VEGA BAJA)Barceloneta 0.021 0.018 0.126 0.016 0.013 0.039 0.008
8846
8847
8848
8849
s Page 1 | Page2 | Printable Format () 4

Figure 1

PPS0412210614SJN D-1



&l s g AA AB AC AD AE

1

2

3

4 Mass Based Industry Limits (lb/d)

5
644 Industry Specific Mass Based Limit (lb/d)
645 Industry Pollutant of Concern
646 Ni Se Ag Zn MBAS
647 Uniform Concentration Based Limit 0.680 0.165 1.670 3.540 23.400
648 ik AIR MASTER AWNING, LLC. 0.208 0.050 0.511 1.083 7.156
1259 2 BRISTOL-MYERS SQUIBB HOLDINGS PHARMA, LLC. 1.094 0.265 2.686 5.695 37.643
1474 3 ROMARK GLOBAL PHARMA, LLC. 0.383 0.093 0.942 1.996 13.193
2204 4 FMC AGRICULTURAL CARIBE INDUSTRIES, LTD. 0.993 0.241 2.440 5.172 34.185
2751 5 JANSEN ORTHO, LLC (MANATI OPERATIONS) 0.330 0.080 0.811 1.719 11.362
3360 6 PEPSICO CARIBBEAN, INC. (FRITO LAY) 0.316 0.077 0.776 1.645 10.872
3999 7 PFIZER PHARMACEUTICALS , LLC 0.687 0.167 1.687 3.576 23.639
5093 g BOEHRINGER INGELHEIM ANIMAL HEALTH PUERTO RICO, LLC 0.772 0.187 1.897 4.022 26.583
5670 9 ABBVIE LTD 3.472 0.843 8.528 18.076 119.488
6888 10 [AIAC INTERNATIONAL PHARMA, LLC 0.353 0.086 0.863 1.839 12.155
1527 11 [BASF AGRICULTURAL PRODUCTS DE PUERTO RICO 0.177 0.043 0.435 0.922 6.094
8166 12 |PATHEON PUERTO RICO, INC. 0.565 0.137 1.389 2.944 19.458
8718 13 |LA VEGA LANDFILL & RESOURCES, INC.
8755 14 |LANDFILL TECHNOLOGIES OF ARECIBO, CORP.
8845 15 |PFIZER PHARMACEUTICALS, LLC. (VEGA BAJA)Barceloneta 0.086 0.021 0.210 0.445 2.944
8846
8847
8848
8849
T Page 1 | Page 2 | Printable Format &

Figure 2

Columns

1. Block the columns and right-click to select “unhide”.

2. Column "B" contains the industry name. Columns “"K—M" select out only numbers and removes non-

numeric data. Column “O" calculates the monthly average for each month/industry. Column “R"
selects the maximum value for each industry. The sum of the values in column “R" was used to

calculate the uniform concentration-based limit. Each industry’'s flow is available in Column R directly
to the left of the mass based limit shown when the columns are not expanded.

Rows

The rows in the spreadsheet are collapsed to hide the considerable daily flow data for each industry. These
have been collapsed to show only the last row at the bottom of each industrial section. In the unexpanded
version, each mass-based limit is calculated in this last row by multiplying the industry's specific maximum
month flow (in Column R) times the uniform concentration found in Row 647 times the conversion factor
of 8.34. By calculating a mass-based flow for actual flows, the limits prevent exceeding all criteria used in
the calculations of the limits.

PPS0412210614SJN

D-2



Appendix E
Puerto Rico Water Quality Standards Worksheet



Appendix E

Substance

Arsenic (As)
Cadmium (Cd)
Cyanide (Free CN)
Copper (Cu)
Chromium 1l (Cr+3)
Chromium VI (Cr+6)
Chromium (Cr)
Mercury (Hg)
Nickel (Ni)

Silver (Ag)

Lead (Pb)

Selenium (Se)

Zinc (Zn)
Surfactants (MBAS)
Total Nitrogen
Total Phosphorus

Identification codes for the applicability of standards to uses. These

Class SB (ug/L)

36 (AL)
7.95 (AL)
1.0 (AL)
3.73 (AL)

50.4 (AL)
0.051 (HH)
8.28 (AL)
2.24 (AL)
8.52 (AL)
71.14 (AL)
85.62 (AL)
500
5,000
1,000

codes include designated and existing uses.

AL = Protection of the water body for the propagation and preservation of
aquatic species or species dependent on the water body.

Puerto Rico Water Quality Standards

DW = Protection of the water body for use as source of drinking water supply.
HH = Protection of the water body or aquatic life for reasons of human health.



Appendix F
Average TCLP for Sludge



| Jo | abed

0L0°0> | 0L0°0> 0L0°0> 0L0°0> 0L0°0> 010°0> [1/Bw]
050> Gl 0> Gl 0> gl 0> gl 0> GL'0> |[7/bw
¢000°0> [2000°0>| 2000°0> | 2000°0> | 2000°0> | 2000'0> |1/bw
Gc0'0> | 200> Gc0'0> gc0'0> gc0'0> Gz0'0> |[7/0w
Gc0'0> | G¢0°0> Gc0'0> Gc0'0> Gc0'0> Gz0'0> |1/bw
GZ00'0> [S200°0>| S2¢00°0> | S200'0> | G200'0> | S200'0> |1/bw
Gcc0 6¢0 6C°0 v10 G900 Gz0'0> |1/bw
G0°0> G0°0> G0°0> G0°0> G0°0> Go'0> |1/bw

4 xipuaddy

|BJO 1 - JBA|IS
|B10] - WNIUg|9S
|e10] - AInoJs|\
|E1O L - pesT
|B1O] - Wniwoayo
[e10] - wniwpe)
|B10 | - wnleg
|e10] - 2luSsSly

6102/0¢/€ 610Z/6/L 8L0c/cl/icl 8L0Z/cl/6 8LOZ/EL/9 8L0Z/EC/E HUN

9led

ejouojadleqg

S}INSay s)sa] |edlo)siH pue spwi Aiojenbay 4191



| Jo | abed

4 xipuaddy

g 0L0O0> 0L0°0> 0L0°0>

| Gl 0> Gl 0> Gl 0>
¢'0 | ¢000°0> | ¢c000°0> | cO0O00>
g G,00> G.00> G.00>

] Gv0°0> G0 0> Gv0°0>

| Gc00'0> | §¢00°0> | G¢00°0>
00l 6Z°0 €L 0 0G0°0>

g G0'0> Gg0'0> G0'0>

Hwr wnwixeN Lcodé/Le/y 120ce/lélL

d101




Appendix G
Phenolic Compounds Regulated by Puerto Rico
Water Quality Standards



Barceloneta RWWTP

Appendix G

Phenol and Phenolic Compounds

Sub Classes SB Class SD Class SG
ubstance andsC (ug/l)  (ug/) (ug/L)’

Pentachlorophenol 7.9 (AL) 1.0 (DW) 1.0 (DW)
2,4,6-Trichlorophenol 24 (HH) 14 (HH) 14 (HH)
2,4-Dichlorophenol 290 (HH) 77 (HH) 77 (HH)
2,4-Dimethylphenol 850 (HH) 380 (HH) 380 (HH)
2-Chlorophenol 150 (HH) 81 (HH) 81 (HH)
2-Methyl-4,6-Dinitrophenol 280 (HH) 13 (HH) 13 (HH)
2,4-Dinitrophenol 5,300 (HH) 69 (HH) 69 (HH)
Phenol 860,000 (HH) | 10,000 (HH) | 10,000 (HH)

PUERTO RICO WATER QUALITY STANDARDS REGULATION
Rule 1303, as Amended on August 2014

AL = Protection of the water body for the propagation and preservation of aquatic species or
species dependent on the water body.

DW = Protection of the water body for use as source of drinking water supply.

HH = Protection of the water body or aquatic life for reasons of human health.

* = |dentifies a substance that may be a carcinogen. The HH Criteria is base on a carcinogenicity risk
of 10.57

+ = Identifies a priority pollutant.

a = For the protection of ground waters with the potential to be used or that are used as source of
drinking water supply, the applicable water quality standard is the Drinking Water (DW) or Human
Health (HH) criteria. For those ground waters that flow into other water bodies, the applicable

water quality standard for ground waters is the most stringent criteria resulting from the comparison
between the standard applicable to the classification of the water body into which it flows and the
DW or HH criteria applicable to ground waters.

Page 1of1



Appendix H
Long Hand Calculation of Copper
Local Limits



v jo | abed laddo) H Xipuaddy

0LSL0 - 1 THY SOM 1uaduing
parzeel = (11 X P3Ww €9 X /Bw 00001°0 X [¥5/q1 $€'8) =sbmy sow Jo uohre[nares
ddo)
€61 €5'70C 620t [ oovie |
p/ql STHV poseq Aifeng) Iojem
%L'SL %L’SL %L’SL %L’SL %L’SL Y%L’SL (Jew1ddp € Se 1030B] [EAOWY [[B19AQ) = miody
001 00l 00°18¢C 00°18¢C 00°18¢C 00°18¢C (4ojoe} UOKN|IP OU O} JudjeAInba S| |) = 10108, UonN[IgQ
£9°¢ £9°¢ £9°¢ £9°¢ £9°¢ £9°¢ (pBw ur moyy ebeioAR AL Od) =M10dD)
1’0 ¥00°0 ¥00°0 €€1€8L500°0 (7/3u se passa1dxa BLIdILID OA 10 SHWI] JUdN[F SHAIN) =MD
1ddo) 1oddo) 10ddo) 1oddo) 1oddo) 1oddo) eI Apeng) 1arepy 1o sy jiuiad SHJIN uo paseq
SHAIN HH =SOM J1u0IY)) [BIOPI] NOY [BIOPI,] (Aep/sq) Surpeo] SYI0MPEIY J[qRMO[[B WNWIXBIA = Sbm
001y 0pINg
QDIYA
V 3IqeL (wody-1)

10708 ] Tonn[I(] , A10d0))(ID)FE ] = sbm

:uonenbo Surmorjoy oy Sursn paje[nofes o1e 7 dqe [, Ul SSUIPeoT SYI0MPEIH 9[qeMO[[Y YT,

001 /81 10 10 =SHAdN
00'T /81 VN 0 =HH
96°0 /8 VN
960 /8 €L =SOM 091y oueng
001 1/8m eLe = o1oay) SOM [819pdg
001 /8 8L'S — 9Oy SOM [B19P9S
D)
10)9€,] UOISIIAUOD) h@naoo
[€30L, 03 PIAOSSI(Y
_H_”wuN:nD ssoupIe] X [ Tedpagesn |
N0 X Q[EUOIIET IS - JUOWITPN[ [EUOISSOJOI 1SOg woxy PaALIop oI pardde s1ojoey uonnyiq
sy SHAJN OF J0u Inqg spIepuels Ajjend) 10rep oy 03 sarjdde 1oyoey oy ‘pasordde udaq sey 10jo8f UOHNIP B SINYA
LE€T1T00dd # MwIdd SHAJN Ut punoy dre spwry SHAdN
1pd"sbmid/s1uswino0p/Z | -1 0Z/Sal/UooNpoId/salis/A06 eds” mmm//:sdly ‘e punoj o1e SOA 001 0MdNg
{0 XUl JUdLIND /BTI}II0 SPIEPUE]S OdUBPING MS /(IS /A0S 6o 1oFeM /- ANy 1Je PUNOJ Ik BLIOJLIO DA [BIOPO]

‘s SHAJN 10/pue sprepuel§ Ajijene) 10JeA\ JO UONE[OIA Ul JINSOI Jey) sjunoure ul soSIeydsip Josn onsowopuou Jiqiyoid o} paxmnbor o1e sp\ LOd

spuiry g SHAIN Pue YSOM A ‘SOM duoIy) ‘SOM Aoy

1ddo) - JIur [8307] JO uone[moe) puey suoy
d LMY BouopdIeyg

d1MMY ejeucjeoleg




¥ Jo Z abed

P/ar 8€°€8
THV poseg Ajjend) 35pn[s
008¢T Jdurz|
VN VN JIATIS|
001 001 WNUIS|
(1144 0Ty PYIIN
SL VN WNUIPYAOA] %L'SL
LS Ll AP 80°0
0v8 00€ ped] T
VN VN aprues) ']
00€Y 0051 1addo) 00€Y
VN VN wniuo.ay))| 1oddo)
S8 6€ wniwpe))
SL 184 JUISAY|
(3y/8u) (3y/3ur) yuenfod
aspn[s aspn|s
Surp) ued[)
191qeL €9Iq.]L €0S HAD 0¥
qg91qeL

laddo) H Xipuaddy
0LSL0
PAISEEY =  =PSWOSO0 XSPHOS %T XTI I'l X 1/W  00€y X 8/q1 7€'8) = W
1ddo)
*SPOYJOUI UOTJEWINS USISOP PIEPUL)S UO PIsLq o8 POsn SonfeA
d]qe[reA® Jou SI spI[os Juod1ad pue mofy o3pnys AJiep oy ],
(1ewodp © se) ASUSIoNd [eAOWdI A 1Od = miody
(p3ur) [esodsip 03 moyj o3pniS = 3p[sO
(%) resodsip 01 93pn[s oy} Ul SPI[OS JUOIdJ = Sd
1/33 93pn[S oy Jo Anaein dyioadg = SpisDS
(€ 91qe.L)(33/3w) e1103LId dFpN[s Funrury = JL[S)
Ke( 1od spunod JI0MPedH 9[qeMO[[y = UI']
[ERELI VY
myody
BPISO)00T/SAEPEOS)OIED)FE]) = ur'l
:uoryenbo Surmorroy oyy 3ursn poje[nores ore g o[qe [, Ul Jurpeo  SYIOMPEIH 9[qeMO[[y Oy,
1 9qeL ur €0S ¥AD Of Ul PUNoj BLISILIO UO PIseq POALIOP oie Ajfenb o3pnis 109101d 03 STUIPLO] JIOMPEIY WNWIXEIA

Jddo) BII9JIT) o0PN[S U0 PIsey (1HV) SUIPeo’] J.IOMPEI] [eMO[ly
1ddo) - JIur [8307] JO uone[moe) puey suoy
d LMY BouopdIeyg

d1MY ejauojaoieg



p jJo ¢ abed

H xipuaddy

Yo0L'SL

P/al SST'SE
THV paseq uonsasi( d1qoloeuy
00 durz|
€1 12A11S
VN wnpuaps||
0l PYIIN
VN L %0L5L
0v¢ pedT| 80°0
v aprueA)) [
[ aaddo))
0€1 wniuwoay)) 1oddop
0T wniwpe))
9’1 JMUISAV|
a8pn[g juejnjjod|
J1qoIerUy
uoniqryuy
aoiqelL
P/AI L8'S0T
"THV paseq uoniqryu] Asep\ pAieAndy
$-80° 01-¢ urz|
JIAJIS
wnyuapg|
S-ST 0°6-0"1 YN
1-1°0 ?:.u.;E__
S0 07501 pea]| £9'
Sve S-1°0 aprued) Y%L'SS
8t'-50° 1 1addo)
6'1-ST wnuoay)) 1oddo)
TS 0l-1 wniwpe))
Sl 1'0 dUISIY|
a8pn[S pareAnoy juejnjod
uoniqIyuy Krepuooog
uaBonIN uoniqryuy
DolqeL

= (aOW 0800 X /W op X 1e3/q] p€'8) = nsBpquyuiy
pddo)

(Jpuroap & se) AoualonJe [eAOWAI M\ 1Od = miody
(pSur) resodsip 0y moy 28pn|g = SIpd
uonsadi(] olqoisruy 10 (I/3W) [2A3] UONIQIYU] = LD
uonsadi(] 91qoIdrUy JO UONIQIYUL UO Paseq
(p/sq[) Surpeo| s}I0MPEAY J[qEMO[[B WNWIXe)y = Ns3pqryul]

HIIYA

mjody
BPpO)OMD)«(1€'8) = nsSpquyury

( 2IqB], Ul UMOYS SSUIPLO] YI0MPBAY J[QEMO[[ 3} JALIDP 0) pasn sem uonenba uimoy[oy ay [,
uonsaBi(g orqororuy 110J (I 9[qe], Ul UMOYS dIB UONIQIYUI JJB[NO[EO 0] PAsn BLIALID YT,
0 xipuaddy (g 9ouepInn s (200 VT Yl Ul PUNOJ dIe UONIQIYUT 10F SAN[BA SIMEISNT

:s1 uopenba ayy uonIqIYuUY AqoIIEUY 10
$955°0 - 1

p/ar6esor = (PSw €9 X TFW 00T X 188/q1 $€°8) = TqquIy
1adde)

"Pa10a[as UAaq Sey anjeA afuer
O] Y} PAILDIPUI U23q Sty dFUel & U A\ 110N

Moy aferoae M\ 10d = m1odQ)
(0197 - Arewnid ou J1) ‘[pwWIodp € Se AOUSIOLJD [eAOWRL ArewLl] = wiLidy
o8pn[§ pareAnoY 10§ (/W) [9AR] UOBIQIYU] = IL0)
$59901d AIEPUODAS JO UONIQIYUI UO Paseq
(P/5q) SUIPBO[ SHI0MPESY A[QBAO[[E WINWIXBIA = TQIYul]

HIIYA

(wady-1)

ROA)EIBFER) = CqurT

:s1 uopenba ay) uonIqIU] JULUNEAL ], AIEPU0IIS 10
‘D 9]QE, Ul UMOYS SSUIPEO] I0MPEAY J[qeMO[[ Y} JALISP 0] Pasn sem uonenba Surmoyjoy oy,

QSEA\ POIBALOY 110§ D) 9]QEL, Ul UMOYS dIE UONIIYUI SJ[NO[ed 0] Pash BLIAILID oY,
$00 2OUBPIND SHWIT (290 YJd Y Jo 0 xipueddy ul punoj oIe UORIqIYUI 10§ SaNeA dIMEIT

1ddo)

TODIqIYUT UQ Paseq (THYV) SUIPE0’ [ AOMPEIH I[qEMONY
1addo) - Iy [8307] Jo uone[nd[e) puey suo|

dLAMY BRuopIIEg

dLMY ejauojdoleqg



¥ Jo ¢ abed

Jaddo) H xipuaddy

/3w 0£6°0 = (. aowo91 X+€8) Aqpepiap p/AlIHTI  =nurpedo Jaddo)

J1addo)

pBw 9’ pSw ‘MO [eHISIPU] [BJ0L = 1O

(10 X +€'8)
PAITIVIN = 3wl [ed0]

:uonenba Suimoryoy oy Sursn jrurp

Paseq UOLBIUIOUOD B 0} HIAUOD 0} ,¢°g JO 10J08) B PUB MO[J [eLUSNPUL 3} AQ VA Y} SIPIAIP POYIOUW UOHEBOIO[[e WLIOJIUN dY ],

_ P/Al 01¥°CT _ = (p/a1 0867 - (%01 - 1) X PAITE6l )="TIVIN
[ P/q1 0867 | = es x plweoy  x SwBngoor/ BN pILTSPT ="
J1addo)
($€°8)(M LOd 0} MO[J d1sdWOp IFeIdAR)(T/SW UI UOHBIHUIIUOI JUINFUJ dFeIIAR) = ']
SMOJ[O] SE UOIEIUIIUOI JUIN[UI ITEIOAL puE
(moyy rersnpur papruidad-juangyur jueyd sSeroae= moy onsawop) Suisn paysI[qeIsd uddq sey ™ yoeoidde oAneAIdsU0d Suisn
086t $90INOS PI[[ONUOUN WO STUIPLOT = "]
%01 [BWIOAP E SE “10J08} YIMOID) pue A)Jes = 4S
€Te61 Kep/sq| ‘Surpeo] SI0MpPeY J[qeMO[[e WnWIXe|N = THYIN
1addo)y
Kep/sq] ‘Surpeoy [eLysnpul djqe[leAr WWIXEN = TIVIN
RIYA
("= (AS-D(THYIN) = TIVIN
SMOJ[OJ SE IV Al U} 9JE[NO[ED 0) THVIA OY) WOLJ PajoeIqns are I0joe) [1MoIS/K19Jes & pue sa0Inos (9]qe[[0u0oun) d1SAWOP ],
£TE61 ¥9v0SST S¢ L8501 8LE°¢8 €61 £6°70T 6L°T0T 00v1¢ 1ddo)
(THVIN) uonIquyup | uonIqryup Augend SHAIN HHVT = swoy)y Aoy
Surpeo s1qordeuy | A1epuoodg a3pnjg SOM 0oy | Teropag [e10pag
SYIOMPEIF] ouang
dqemorTy
WINWIXEA

P/q1 THVIA JO uonddjas

“THVYIA 243 SB PAJOJ]IS ST SaN[eA PIJRNI[ed JA0]R d] JO ISI[[ewS Y [,

Jaddo)
1addo) - JIwry [ed07] Jo uone[nd[e) pueH Suo|
d LAY ejpuopareyq

d1My ejauojaoleg



Appendix |
BOD;s and TSS Estimates



T jo T 98ed

| Xipuaddy

YSvel 19¢ 9¢ 16 668¢L 19¢ 9 86 9 wnwixe
(417 861 Ll 68 CcLL8 98l 6 G6 v9's abelany
670€ 8. 9 72 1%°7A%4 (0[0] € 06 L'y wnuwiuin
ove's 191 0t 98 8ev'LL 62¢ 91 €6 9 6102-98Q
S6€°L oG 8T z8 09¢‘cl 09¢ 9z 06 LS 6102-AON
2608 ¥l 9€ 8/ 18€°L 0SL Zl 26 6'S 6102190
L1L2'9 Lyl 144 €8 €16'8 88l Sl 26 LS 610z-dosg
G809 8zl [43 g/ €26°. 191 oL 6 LS 610z-Bny
Zv6's Gel Gl 98 vSL'y 00l 9 6 LS 6L0z-Int
8¢ee‘9 eel A 16 61€'8 GlL / 26 LS 610z-unp
144" 192 8 16 ¥8.°', 191 S 16 9'S 6102-Aep
8056 002 9 16 G88'LL 0S¢ S 86 LS 610Z-1dy
1208 GLI ) 26 0889 0S| € 86 S’ 610Z-1e|\
1GE'S L1l / 6 0889 (0] e 86 S'S 6102-984
610'c 8. / 16 088‘S 0S1 9 96 L'V 610z-uer
Gge's €Ll 6l 68 668CL 192 8 16 8'S 810z-98@
GlLL'8 €8l Ll 6 8056 002 9 16 LS 8102-AON
p/ql /Bw Jbw % p/al J/bw /Bw % pbw
Buipeon Buipeo UIUOW
wenu| "2U0D Eolle%s) wenju| Eolle%s) "0U0D sbeiany
pejeinojen  jusnjul Jueniys  [eAowsy % | pejeinden  jusnjul jueny3  |erowsy % | Alujuop
ssl saog ML

Splo2ay SS1 pue ‘6a0g ‘Mojd A|YIUoN dLMMY ejduojadieg

sojewns3y ss1 pue god




Appendix J
Definitions



Technically Based Local Limits for the Barceloneta RWWTP

Appendix J. Definitions

Allowable Headworks
Loading (AHL)

Applicable Criteria

Best Management
Practice (BMP)

Best Professional
Judgment

Biological Treatment

Book Values

Categorical User

Chemical Treatment

Chemically Enhanced

Cobalt (Pt/Co) Scale

Composting

Concurrent Sampling

Conservative Pollutant

Control Efficiency

Criteria

PPS0412210614SJN

The estimated maximum loading of a pollutant that can be received at a publicly owned
treatment works' (POTW) headworks that should not cause a POTW to violate a
particular treatment plant or environmental criterion. AHLs are developed to prevent
interference or pass through.

A regulation or standard that must be considered in the development of a local limit.

Schedules of activities, prohibitions of practices, maintenance procedures, and other
management practices to prevent or reduce the pollution of waters of the U.S. BMPs
also include treatment requirements, operating procedures, and practices to control
plant site runoff, spillage or leaks, sludge or waste disposal, or drainage from raw
material storage. (EPA definition)

Use of experience and technical expertise to determine a course of action for which a
clear-cut direction is not available in statutory or research literature.

A treatment process that depends on use of microbiological processes to remove
pollutants or render them to a less-objectionable state.

Numeric values that have been determined in research studies to apply to similar
processes. Most information is taken from EPA’s 2004 Guidance Manual on
Development of Local Limits (EPA Publication EPA 833-R-04-002A). See also Reference
Values.

Industry subject to a category listed in 40 CFR 405-471. By definition, Categorical Users
are also listed as Significant Industrial Users.

A treatment process that uses a chemical reaction to reduce pollutants, make pollutants
easier to treat, or render them less objectionable. An example includes pH adjustment.

The addition of chemicals to the waste stream to enhance the actions of a treatment
process that is already present in the system.

The Cobalt (Pt/Co) scale is a measure of color is a scale where each unit of the scale is
defined as the color induced by dissolving 1 milligram per liter (mg/L) of platinum in
water using cobalt platinate as the solute.

The process of adding vegetable matter and accelerating decomposition into a humus-
like substance by various micro-organisms, including bacteria, fungi, and actinomycetes,
in the presence of oxygen. The resulting product is used for soil amendment.

Sampling conducted at the same time, or with a lag period approximately equivalent to
the time that the flow is resident in any portion of the system. Concurrent sampling
estimates how any given characteristic changes as flow moves through the system.

Pollutants that are presumed not to be destroyed, biodegraded, chemically
transformed, or volatilized within the publicly owned treatment works (POTW).
Conservative pollutants introduced to a POTW ultimately exit the POTW solely through
the POTW's effluent and sludge. Most metals are considered conservative pollutants.

The percent capture of a pollutant that is removed by a control measure installed
specifically to remove that pollutant.

A regulation or standard that may be applicable to the development of a local limit.



Technically Based Local Limits for the Barceloneta RWWTP

Design Capacity, Design
Flow

Dispersion Factor

Domestic (Lunch)

Domestic
Approximation

Domestic Strength

Emission Standards

General Limit(s)

Guidance Document

Headworks

Implementation

Industrial Test Data

Industrial User

Industry-specific Limit

PPS0412210614SJN

The theoretical capacity based on engineering studies. Capacity is typically engineered
into the original design. Changes to the system based on the system actually built after
design may differ if changes were made to the design during construction, which results
in the final “As-Built Capacity.”

A factor that describes how air emissions mix with the ambient air after being emitted
from the original source.

Domestic waste describes waste that is generated by residential use and light
commercial. In practice, the calculations typically treat domestic waste as the flow that
remains after all permitted industrial flow is removed from the waste stream, which
does not apply a factor for non-permitted commercial. See Domestic Approximation.

Domestic sampling typically is taken from low-flow areas as an alternative; the test data
from the influent is used to represent domestic contributions. These data consist of all
dischargers, including domestic, commercial, and industrial. Use of the data is a
conservative assumption.

Waste generated from residential use only varies appreciably between communities (for
example, average biochemical oxygen demand [BOD] ranges from <180 mg/L to

>300 mg/L). Using best professional judgment, the most typical concentration used in
local limits and ordinances is 250 mg/L for BOD and for TSS.

Emission standards are legal requirements governing air pollutants released into the
atmosphere.

Limits that are taken from the Puerto Rico Aqueduct and Sewer Authority Rules and
Regulations for Supply of Water and Sewer Services.

Unless otherwise denoted, indicates the use of the U.S. Environmental Protection
Agency Office of Wastewater Management. 2004. Local Limits Development Guidance.
EPA 833-R-04-002A. July.

The point at which wastewater enters a wastewater treatment plant. The headworks may
consist of bar screens, comminuter, wet wells, and/or pumps.

Specification of how Technically Based Local Limits will be applied and which users will
require routine monitoring.

Monitoring data collected from the discharge point for each industry. For use in local
limits, flow is also required to convert to the mass of pollutant contributed to the
treatment system.

Any user who is involved in commercial business practice that discharges wastewater
that was generated as part of the commercial process at a rate that sufficiently exceeds
domestic strength or volume so as to require regulation to protect the treatment
process.

A limit established in individual industrial permits to limit discharge of pollutants that
could interfere with or use excessive capacity of the treatment plant. Industry-specific
limits are placed directly into the industrial permit as specified in the Guidance Manual
Table 6-2 row three and are based on a non-uniform allocation of the capacity or MAIL
available to industry. Limits may be based on a range of rationale between
implementation of best management practices to requirements to install treatment
equipment sufficient to protect the wastewater plant. Ultimately, the POTW will want to
allocate pollutant loadings in a fair and sensible way that does not favor any one
industry or group of industries, considers the economic impacts, maintains compliance
with the NPDES permit, and otherwise achieves the environmental goals of the program.



Technically Based Local Limits for the Barceloneta RWWTP

Inhibition

Interference
(positive/negative)

Land Application

Landfill Option

Lower Explosive Limits

(LEL)

Maximum Allowable
Headworks Loading
(MAHL)

Maximum Allowable
Industrial Loading
(MAIL)

Method Detection Limit

(MDL)

Minimum Level

Non-conservative
Pollutant

Non-domestic
Discharge

Other Permitted User
Overall Removal Rate

Partition Coefficient

Physical Treatment

PPS0412210614SJN

Inhibition occurs when pollutant levels in a POTW's wastewater or sludge cause
operational problems for biological treatment processes involving secondary or tertiary
wastewater treatment and alter the POTW's ability to adequately remove BOD, TSS, and
other pollutants.

Laboratory test methods are based on attribute(s) of the parameter being tested. Other
materials or sample attributes can interfere with achieving an accurate assessment of
the parameter being tested. When the result that is obtained is higher than the actual
value, this is referred to positive interference. When the results are lower than the actual
value, the interference is referred to as negative.

Land application is the process of spreading treated wastewater sludge onto land for
agricultural purposes, improving the lands nutrient and organic matter content. Land
application is subject to regulatory requirements under 40 CFR 503.

Disposal of sludge in an approved landfill. The landfilling of sludge is subject to
regulations in 40 CFR 257.

The minimum concentration in air at which a gas or vapor will explode or burn in the
presence of an ignition source.

The estimated maximum loading of a pollutant that can be received at a POTW's
headworks without causing pass-through or interference. The most protective (lowest)
of the AHLs (see definition) estimated for a pollutant.

The estimated maximum loading of a pollutant that can be received at a POTW's
headworks from all permitted industrial users and other controlled sources without
causing pass-through or interference. The MAIL is usually calculated by applying a
safety factor to the MAHL and discounting for uncontrolled sources, hauled waste, and
growth allowance.

The minimum concentration of an analyte that can be measured and reported with 99
percent confidence that the analyte concentration is present as determined by a specific
laboratory method in 40 CFR Part 136, Appendix B.

The term used by EPA instead of limit of quantitation (LOQ); it is defined as the
concentration at which the entire analytical system must give a recognizable signal and
acceptable calibration point. The ML is the concentration in a sample that is equivalent
to the concentration of the lowest calibration standard analyzed by a specific analytical
procedure, assuming that all of the method-specified sample weights, volumes, and
processing steps have been followed.

Pollutants that are presumed to be destroyed, biodegraded, chemically transformed, or
volatilized within the POTW to some degree.

Any discharge to the collection system from a permitted source.

A source of discharge which has been given a discharge permit but does not fit the
definition of categorical or significant industrial user.

The percent removal of a specific pollutant that occurs from the point of industrial
waste discharge to the NPDES-specified wastewater treatment plant discharge point.

The percent of a specific pollutant removed across a process or the system, synonymous
with “Removal Factor” and “Removal Coefficient".

A treatment process that uses a physical process to reduce pollutants, make pollutants
easier to treat, or render them less objectionable. Examples include settling of particles
and shredding of rags and debris.



Technically Based Local Limits for the Barceloneta RWWTP

Plug Flow

Pollutant of Concern
(POC)

Positive Interfering
Material

Primary Removal Rate

Reference Values
(Removal Rate)

Removal Coefficient

Removal Factor

Scrubber Equipment

Significant Industrial
User (SIU)

Site (system)
Characterization

Sludge Disposal Option

Sludge Removal Step

Standard Calculations

PPS0412210614SJN

Plug flow is the flow of materials through a pipe or processes that do not appreciably
mix contents with flow that occurred earlier or later in time.

Any pollutant that might reasonably be expected to be discharged to the POTW in
sufficient amounts to pass through or interfere with the works, contaminate its sludge,
cause problems in its collection system, or jeopardize its workers.

A substance that causes a higher than accurate result in a laboratory tests.

The percent removal of a specific pollutant that occurs from the point of entry to the
point of exit from a primary clarifier(s). For a system with multiple treatment processes,
the primary removal rate is used in the calculation of inhibition of biological treatment.

Numeric values that have been determined in research studies to apply to similar
processes. Most information is taken from EPA’s 2004 Guidance Manual on
Development of Local Limits (EPA 833-R-04-002A). See also, Book Values.

The percent of a specific pollutant removed across a process or system; synonymous
with “Removal Factor” and “Partition Coefficient.”

The percent of a specific pollutant removed across a process or system; synonymous
with “Removal Coefficient” and “Partition Coefficient.”

Equipment installed specifically to remove a pollutant from the waste stream; in the
context of local limits, scrubber equipment is used to remove metals from emissions
from incinerated waste.

As defined in 40 CFR 403.3, all users subject to Categorical Pretreatment Standards
under 40 CFR 403.6 and 40 CFR chapter |, subchapter N; and any other industrial user
that discharges an average of 25,000 gallons per day or more of process wastewater to
a POTW (excluding sanitary, non-contact cooling, and boiler blowdown wastewater);
contributes a process waste stream that makes up 5 percent or more of the average dry
weather hydraulic or organic capacity of the POTW treatment plant; or is designated as
such by the Control Authority defined in 40 CFR 403.12(a) on the basis that the
industrial user has a reasonable potential for adversely affecting the POTW's operation
or for violating any pretreatment standard or requirement [in accordance with 40 CFR
403.8(f)(6)].

A description of the wastewater system including size, capacity, unit processes used, and
industries that discharge to the system and receiving stream. The purpose of the site
characterization is to create a record of what was present at the time of the limits
development for future comparison when determining if new limits are needed.

The method selected to dispose of the solid materials removed from wastewater. The
most frequently used options include but are not limited to burial in a landfill site,
application to land for agricultural purposes, incineration, or conversion to commercial
fertilizer.

Any step in a wastewater treatment plant that removes solid or semi-solid materials
from the waste stream.

Calculations that follow exact equations specified in the EPA’'s 2004 Local Limits
Development Guidance (EPA Publication EPA 833-R-04-002A) for each of the
treatment processes found within a wastewater plant.



Technically Based Local Limits for the Barceloneta RWWTP

Surfactant

Surrogate

Time-Weighted Average
Threshold Limit Value
(TWA-TLV)

Total Metals

Toxicity Leaching

Procedure

True Color

Uniform Allocation

PPS0412210614SJN

Surfactants are compounds that lower the surface tension between two liquids or
between a liquid and a solid. Surfactants may act as detergents, wetting agents,
emulsifiers, foaming agents, and dispersants. Surfactants may be anionic or cationic,
with the vast majority being cationic. Surfactant limits are based on methylene blue
active substances, which are anionic and are chiefly in the wastewater stream from
detergents.

A value adopted to complete a calculation when a true value is not available because
the test data are below the minimum limit (ML). EPA guidance indicates that the ML,
one-half of the ML, or zero may be used. Unlike book values, surrogates are not based
on previous studies or data and can cause very high differences in the removal rates
calculated and, consequently, the final local limit. Surrogates are not used in this local
limits derivation except when the effluent is below the ML, and the influent is high
enough to indicate that a removal rate is present.

The concentration to which a worker can be exposed for 8 hours per day, 40 hours per
week and not have any acute or chronic adverse health effects (commonly accepted
exposure limits identified by the American Conference of Government Industrial
Hygienists).

Total metals is a descriptor of metal content of a sample after all organic material has
been digested using a vigorous acid digestion; it does not include metals that are tightly
bound inside inorganic particles, such as grit and sand.

A laboratory procedure designed to predict whether a particular waste is likely to leach
chemicals into groundwater at dangerous levels. Details are provided in 40 CFR Part
261.

Color is the preferential reflection or transmittance of a specific light frequency within
the visible light range. True color is the color of water after filtration to remove any
colored solid or colloidal materials.

A method of developing local limits in which the mass of a pollutant that is available to
industry is first determined and then allocated as the same concentration limit to all
industries.



